MERIDIAN

ASSEMBLY AND
PARTS LIST MANUAL

14" SWING AUGER

14-95 ¢ 14-105 © 14-115

www.meridianmfg.com




DECLARATION OF CONFORMITY

We the Manufacturer:

Meridian Manufacturing Inc.
PO Box 1996 2800 Pasqua Street North
Regina, Sk, Canada
S4P 3E1

Declare the Augers listed below conform to the 2006/42/EC Machinery
Directive

14-95
14-105
14-115
WEFN 3596, 3598, 3600

The Meridian Auger 14 Series Swing Auger and Tube Assembly
is designed for the movement of Grains and Cereals.

PATENT INFORMATION

Meridian continuously enhances its product
offering through product improvements and new
product innovations. Marketplace feedback,
technological innovation, new materials and
manufacturing methods, and a philosophy of
continuous improvement constantly challenge
the company to develop new and better ways of
addressing market needs. Meridian is committed
to innovation and reinvestment and as a result,
the company maintains a portfolio of patents and
intellectual property. For more information on our
patents please see our website:
www.meridianmfg.com/patents




TABLE OF CONTENTS

GENERAL

Al Declaration of Conformity
A2 Table of Contents

A3 Sign Off Sheet

ASSEMBLY

B1  Set Up Procedure

B2  Tube and Truss Assembly
B4  Lift Arm Assembly

B5  Winch Assembly

B6  Hitch Assembly

B7  Top Lift Frame Assembly
B8 Frame Assembly

B9 Feed Tube Assembly

B10 Hopper Assembly

PARTS

Cl1 Main Frame - 14115

C2  Main Frame - 1495/14105
C3 A-Frame

C4  PTO Shaft Assembly - 3/4"
C5 PTO Shaft Assembly - 3/8"
C6  Hopper - Low Profile

C8 Hopper - 74"

C10 Feed Auger Head and Tube - L/P
C12 Feed Auger Head and Tube - 74"
Cl1l4 Gear Box Assembly - Top
C15 Gear Box Assembly - Bottom
C16 Boot

C18 14115 Tube Assembly

C20 14115 Truss Assembly

C22 14105 Tube Assembly

C24 14105 Truss Assembly

C26 1495 Tube Assembly

C28 1495 Truss Assembly

C30 Lift Arm

C31 Hydraulic Winch

C32 Gear Reducer

C33 Gear Box - Reducer

INDEX
D1 Parts Index

WARRANTY
E1 Limited Warranty Statement




GENERAL

MERIDIAN EQUIPMENT SIGN OFF
SHEET

As a requirement of OSHA, it is necessary for the employer to train the employee in the safe

operation and safety procedures with this equipment. We include this sign-off sheet for your
convenience and personal record keeping.

DATE EMPLOYER SIGNATURE | EMPLOYEE SIGNATURE




SET UP PROCEDURE

1. Follow and complete steps 1 through 24 on page B2 using page B3 reference drawings, and then
proceed to step 2 on this page.

2. Follow and complete steps 1 through 5 on page B4, and then proceed to step 3 on this page.
3. Follow and complete steps 1 through 5 on page B5, and then proceed to step 4 on this page.
4. Follow and complete steps 6 through 8 on page B4, and then proceed to step 5 on this page.
5. Follow and complete steps 1 through 5 on page B6, and then proceed to step 6 on this page.
6. Follow and complete steps 1 through 7 on page B7, and then proceed to step 7 on this page.
7. Follow and complete steps 1 through 4 on page B8, and then proceed to step 8 on this page.
8. Place assembled (Figure 14) under assembled (Figure 01). Connect the two assemblies using
1-1/2" dia pin and 1/2" dia x 2-3/4" pin and stover locknut. Note: Refer to (Figure 01) for top
lift frame assembly mounting location. Proceed to step 9 on this page.
9. Lift the now assembled (Figure 14 & 01) together and position it over the partially assembled
(Figure 15). Connect using 2" dia axel pins, 1/2" dia x 3-1/4" bolts and stover locknut. Proceed

to step 10 on this page.

10. Raise the auger tube assembly and then continue with steps 5 through 9 on page B8 before
proceeding with step 11 on this page.

11. Follow and complete steps 1 through 7 on page B9, and then proceed to step 12 on this page.
12. Hydraulic lines:
- Short line connected to upper steel hydraulic line and hydraulic cylinder.
- Connect valve to lower steel hydraulic line, and then attach long line to valve. Complete long
line assembly with pioneer tip.
Proceed to step 13 on this page.
13. Follow and complete steps 7 through 8 on page B6, and then proceed to step 14 on this page

14. Follow and complete steps 1 through 6 on page B10, and then proceed to step 15 on this page

15. Check that all bolts are tightened, pins are in place, fittings are greased, and that all safety
guards and shields are installed. Ensure proper pressure is in all tires.




TUBE ASSEMBLY AND TRUSS ASSEMBLY

1. Connect tube assemblies A, B, C, spout
and spout transition, as shown in (FIGURE
01) using 1/2" x 1-1/2" bolts and stover
locknuts. Connect flight assemblies using
1/2" x 3-1/2" bolts, stover locknut & flat
washers. Ensure proper alignment of
flight assemblies.

2. Lift BOOT END of TUBE ASSEMBLY
minimum 24" high.

3. Assemble truss risers (FIGURE 06) as shown.

Connect cable rest bracket to risers using
3/8" dia x 7/8" bolts and 3/8" stover locknuts.
Connect truss risers to TUBE SADDLE using
5/8" dia x 1-1/2" bolts and 5/8" stover
locknuts. Connect wing braces to plate wings
and cable rest bracket using 3/8" dia x 5"
bolts and 3/8" stover locknuts.

4. Connect cable riser to truss riser using 1/2"
dia x 2" bolts and 1/2" stover locknuts. Place
SHORT CABLE (TOWER) on top of cable
riser and connect a cable riser above cable.
(FIGURE 06)

5. Connect SHORT CABLE (TOWER) to
bushing as shown in (FIGURE 07).

6. Connect SHORT CABLE (TOWER) to cable
adjusting bracket. Connect eyebolt to eyebolt
bracket using 7/8" dia nuts. Tighten until
adequate tension is acheived (FIGURE 05).

7. Place MEDIUM CABLE 2 onto cable riser
(FIGURE 06). Connect a cable riser above
cable.

8. Repeat step 5, referencing (FIGURE 08) for
MEDIUM CABLE 2.

9. Repeat step 6, referencing (FIGURE 04) for
MEDIUM CABLE 2.

10. Place MEDIUM CABLE 1 onto cable
riser (FIGURE 06). Connect a cable riser
above cable.

11. Repeat step 5, referencing (FIGURE 09)
for MEDIUM CABLE 1.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

24.

B2

13000004526-27-01

2. Repeat step 6, referencing (FIGURE 03) for

MEDIUM CABLE 1.

Place LONG CABLE (TOWER) onto cable
riser (FIGURE 06). Place a 5/8" dia x 3-1/4"
bolt and 3/8" stover locknut above cable to
hold in place.

Repeat step 5, referencing (FIGURE 10) for
LONG CABLE (TOWER).

Repeat step 6, referencing (FIGURE 02) for
LONG CABLE (TOWER).

Place SIDE CABLE SHORT on top of plate
wings, between cable rest and 3/8" dia x
1-1/2" bolt. Fasten cable cap on top
(FIGURE 06).

Connect SIDE CABLE SHORT to bushing
as shown in (FIGURE 08).

Connect SIDE CABLE SHORT to cable
adjusting bracket. Connect eyebolt to eyebolt
bracket using 5/8" dia nuts. Tighten until
adequate tension is acheived (FIGURE 04).

Repeat steps 16-18 for second SIDE CABLE
SHORT.

Place SIDE CABLE LONG on top of plate
wings, between cable rest and 3/8" dia x
1-1/2" bolt. Fasten cable cap on top
(FIGURE 06).

Connect SIDE CABLE LONG to bushing as
shown in (FIGURE 10).

Connect SIDE CABLE LONG to cable
adjusting bracket. Connect eyebolt to eyebolt
bracket using 5/8" dia nuts. Tighten until
adequate tension is acheived (FIGURE 03).

Repeat steps 20-22 for second SIDE CABLE
LONG.

Refer to SET UP PROCEDURES page Bl
step 2 for next set of instructions.



TUBE ASSEMBLY AND TRUSS ASSEMBLY

& e = = il = ——y &
o w) (<]
TOP LIFT FRAME ASSEMBLY MOUNTING PLATE HEAD END
BOOT END MAIN FRAME ASSEMBLY MOUNTING PLATE  FIGURE 01
MEDIUM CABLE 1
LONG CABLE (TOWER) MEDIUM CABLE 2

(TOWER)

(TOWER)

1

‘SIDE CABLE SHORT

FIGURE 02 FIGURE 03 - FIGURE 04

LONG CABLE
(TOWER)

SHORT CABLE

MEDIUM CABLE 1 TOWER
SHORT CABLE (TOWER) ( )
(TOWER)
MEDIUM CABLE 2
(TOWER)
SHORT CABLE
(TOWER)
- FIGURE 05 FIGURE 07
SIDE CABLE SHORT
SIDE CABLE LONG
FIGURE 06
MEDIUM CABLE 2 MEDIUM CABLE 1 LONG CABLE
(TOWER) (TOWER) - . (TOWER)

=%
“NX_ SIDE CABLE LONG

FIGURE 08 FIGURE 09 FIGURE 10




LIFT ARM ASSEMBLY

1. Fasten item 2 to SADDLE ASSEMBLY on tube using 1/2" dia x 1-1/4" gr 8 bolts and 1/2" dia stover
nuts.

2. Attach LIFT ARM ASSEMBLY to item 2 using item 3 and hair pin.

3. Attach item 1 to LIFT ARM ASSEMBLY using 1/2" dia x 1-1/4" dia flange bolts and 1/2" dia stover
nuts.

4. Attach CABLE ROLLER ASSEMBLY to item 1.
5. Refer to SET UP PROCEDURE page B1 step 3 for next set of instructions.

6. After WINCH ASSEMBLY is complete, slide cable through item 1. Attach loop end #2 to CABLE
DRUM located on WINCH ASSEMBLY

7. Attach CABLE BLOCK ASSEMBLY to Loop end #1 on cable.

8. Refer to SET UP PROCEDURE page B1 step 5 for next set of instructions.

G [

CABLE

CABLE ROLLER ASSEMBLY

LIFT ARM ASSEMBLY

LOOP END #1

LOOP END #2
CABLE BLOCK ASSEMBLY

SAFETY HOOK

SADDLE ASSEMBLY

FIGURE 11




WINCH ASSEMBLY

1. After completing steps 1-4 of LIFT ARM ASSEMBLY, fasten GEAR MOUNT BOX to bolts on
LIFT ARM ASSEMBLY using 3/8" dia flange nuts.

2. Fasten GEAR REDUCER to GEAR BOX MOUNT using 3/8" dia flange bolts, washers, and
stover nuts.

3. Attach item 1 to GEAR REDUCER using 3/8" dia bolts and washers.
4. Attach item 2 to item 1.

5. Refer to SET UP PROCEDURE page B1 step 4 for next set of instructions.

GEAR REDUCER

GEAR BOX MOUNT

CABLE DRUM

LIFT ARM ASSEMBLY
(FIGURE 11)

FIGURE 12

BS

13000004526-22-01



HITCH ASSEMBLY

1. Insert item 2 into item 4.

2. Fasten item 2 to item 4 through the third hole from the end using item 1.

3. Attach loop end of item 5 to item 2.

4. Attach hook end of item 5 to item 4.

5. Refer to SET UP PROCEDURES page B1 step 6 for next set of instructions.

6. After completion of SET UP PROCEDURES steps 6 through 13 on page B1, continue with HITCH
ASSEMBLY steps 7 through 9.

7. Attach item 6 and item 7 to item 2 to item 2 using 3/4" dia bolts and stover locknuts.
8. Attach item 3 to item 7 using 5/8" pin included on item 3.

9. Refer to SET UP PROCEDURES page B1 step 14 for the next set of instructions.

HITCH END

LOOP END
FEED TUBE ASSEMBLY HEAD END

(FIGURE 16)

HOOK END

TUBE FLANGE

FIGURE 13




TOP LIFT FRAME ASSEMBLY

1. Attach item 8 to items 1 & 5 using 5/8" dia bolts and stover locknuts.

2. Attach item 7 to item 8 using 1-1/2" dia lift pin with Gr 8 1/2" dia bolts and stover locknuts.

3. Attach item 6 to item 8 using 1-1/2" dia lift pin with Gr 8 1/2" dia bolts and stover locknuts.

4. Attach items 4 & 6 to item 7 using 1-1/2" dia lift pin with Gr 8 1/2" dia bolts and stover locknuts.

5. Attach item 2 to items 4, 6 & 8 using 1-1/2" dia lift pins with Gr 8 1/2" dia bolts and stover locknuts.
6. Attach item 3 to items 1 & 5 using 5/8" dia bolts & stover locknuts.

7. Refer to SET UP PROCEDURES page B1 step 7 for the next set of instructions.

FIGURE 14

FRAME ASSEMBLY
(FIGURE 15)

13000004526-25-01



FRAME ASSEMBLY

1. Lay frame out as shown in (Figure 15). Ensure item 5 (axel) is on jack stands prior to beginning
assembly.

2. Fasten item 6 to item 5 using 1/2" dia bolts and stover locknuts.
3. Insert items 4 into item 5.
4. Refer to SET UP PROCEDURE page 13 step 8 for next set of instructions.

5. After completion of SET UP PROCEDURE steps 8 through 11 on page B1 continue with FRAME
ASSEMBLY steps 6 through 9 on this page.

6. Fasten item 2 to item 5 using 3/4" dia bolts and stover locknuts.
7. Fasten item 3 to item 5 using 3/4" dia bolts and stover locknuts.
8. Fasten item 2 & 3 to item 1 using 5/8" dia flange bolts.

9. Refer to SET UP PROCEDURE page B1 step 12 for next set of instructions.

TOP LIFT ASSEMBLY
(FIGURE 14)

FIGURE 15

TUBE ASSEMBLY
(FIGURE 01)

B8

13000004526-26-01



FEED TUBE ASSEMBLY

1. Assemble item 1 to item 4 with two 5/8" dia x 1-1/2" UNC bolt c/w lock nut.

2. Install UNIVERSAL JOINT to top end of GEAR BOX SHAFT.

3. Push item 3 between items 1 and 4.

4. Fasten item 3 to items 1 and 4 using two items 2.

5. Install item 6 to 7.

6. Install item 5 to item 4 by sliding under hooks and using two wingnuts to attach to bolts.

7. Refer to SET UP PROCEDURE page B1 step 12 for the next set of instructions.

BOOT END
(FIGURE 13)

UNIVERSAL JOINT

HOPPER ASSEMBLY END
(FIGURE 17)

GEAR BOX SHAFT




ASSEMBLY

HOPPER ASSEMBLY

1. Attach items 9 and 10 to item 11 using 5/16" dia carriage bolts and flange nuts.

2. Attach item 2 to item 11 using 1" dia bolts, stover nuts, and washers.

3. Attach items 5 and 6 to item 11 using 1/4" dia flange bolts and nuts. Ensure assembly is pulled
towards FEED TUBE ASSEMBLY before tightening bolts.

4. Attach item 1 to item 2 using a hair pin.

bolt, washer and lock nut. Place item 4 as

5. Bolt both item 3's to item 11 using 3/4" dia x 8-1/2"

shown in Figure 17.

6. Bolt all four item 7's to item 11 using item 8 along with a washer and cotter pin. Place item 4 as
shown in Figure 17.

7. Refer to SET UP PROCEDURES page B1 step 14 for the next set of instructions.
FEED TUBE ASSEMBLY END
(FIGURE 16)

FIGURE 17

13000004526-24-02



PARTS

MAIN FRAME - 14115

NOTE:

Drawing reflects quantity one per
component for clarity. Quantity table is
accurate.

AUGER 14115

REF # PART # | QUANTITY DESCRIPTION
1 13-0712-10028 20 Flange Bolt 5/8" x 1.75"- 11 UNC
2 13000004507-00 1 Cross Brace - Frame Main
3 13000004506-00 2 Arm
4 13000004661-00 2 Tire c/w Rim - 8 Bolt - 3.5
5 13000004464-00 2 Hub 8-Bolt Assembly
6 13000004502-00 2 Axle Extension
7 13000004561-00 2 Pin - Axle to Arm
8 13-0702-12036 2 Hex Cap Screw 3/4-10 UNC - 2.25
9 13000004463-00 4 Pin - Axle
10 13-0730-00012 8 Stover Locknut 3/4" - 10
11 13000004483-00 1 Axle
12 13-0702-12028 6 Hex Cap Screw 3/4" x 1-3/4" - 10

C1

13000004526-10-04




MAIN FRAME - 1495/14105

NOTE:
Drawing reflects quantity one per
component for clarity. Quantity table is

accurate.
AUGER 1495/14105
REF # PART # | QUANTITY DESCRIPTION
1 13-0712-10028 20 Flange Bolt 5/8" x 1.75"- 11 UNC
2 13000004507-00 1 Cross Brace
3 13000004506-00 2 Arm
4 13000004661-00 2 Tire c/w Rim - 8 Bolt - 3.5'
5 13000004464-00 2 Hub 8-Bolt Assembly
6 13-0702-12028 6 Hex Cap Screw 3/4" x 1-3/4" - 10
7 13000004502-00 2 Axle Extension
8 13000004483-00 1 Axle
9 13000004561-00 2 Pin - Axle to Arm
10 13-0702-12036 2 3/4-10 UNC - 2.25
11 13000004463-00 4 Pin - Axle
12 13-0730-00012 8 Stover Locknut 3/4" - 10

13000004526-49-02




PARTS

A-FRAME

NOTE:

Drawing reflects quantity one per
component for clarity. Quantity table is
accurate.

AUGER 14
REF # PART # | QUANTITY DESCRIPTION
1 13000004504-00 2 Lift Bottom
2 13-0730-00010 56 Stover Locknut 5/8" -11
3 13000004505-00 1 Cross Brace
4 13-0702-10028 16 Hex Cap Screw 5/8" x 1-3/4" - 11
5 13-0702-10036 40 Hex Cap Screw 5/8" x 2-1/4" - 11
6 13000004524-00 1 Hinge c/w Bushings
7 13000004510-00 1 Scissor Short w/ Bushings
8 13000004509-00 1 Scissor Long w/ Bushings
9 13000002996-00 2 Hydraulic Vent 3/8" NPT
10 13000004295-00 2 Cylinder - Frame A
11 13000004457-00 2 Cylinder Hose
12 13000002997-00 2 Reduced Orfice Fitting
13 13000004428-00 1 Fitting Hyd Tee
14 13000004525-00 1 Hydraulic Line c/w Fittings
15 13-0706-04010 4 Self Threading Screw 1/4" x 5/8"
16 13000003095-00 4 Hyd. Line Clip c/w Rubber Insert
17 13000004931-00 1 Rest Male
18 13000004559-00 1 Pin - Scissors to Cylinder
19 13000004990-00 2 Pin - Lift Top to Hinge
20 13-0708-08024 6 Hex Cap Screw 1/2-13 UNC - 2.75 GR8
21 13000004998-00 1 Pin - Lift Top to Scissor
22 13-0703-00008 6 Stover Locknut 1/2-13 UNC - Gr 8
23 13000004503-00 1 Lift Top
24 13000004557-00 1 Pin - Lift Top to Cylinder
25 13-0702-08020 6 Hex Cap Screw 1/2" x 1-1/4" - 13
26 13-0730-00008 6 Stover Locknut 1/2"-13
27 13000004558-00 1 Pin - Lift Top to Middle

C3

13000004526-11-02




PTO SHAFT ASSEMBLY - 3/4" - OPTIONAL

AUGER 14
REF # PART # | QUANTITY DESCRIPTION
1 13000004411-00 1 Yoke, Tube & Slip Sleeve
2 13000004408-00 1 Guard Outer
3 13000004729-00 1 SSL/Auto-Lok Repair Kit
4 13-0712-06016 2 3/8-16 UNC x 1 Flange Bolt
5 13-0730-00006 2 3/8-16 stover
6 13000004728-00 1 Ball Shear Assembly
7 13000004404-00 2 Housing Center
8 13000004407-00 1 Safety Sign
9 13000004410-00 1 Safety Sign Long
10 13000004412-00 1 Yoke
11 13000004409-00 1 Guard Inner
12 13000004405-00 1 Yoke & Shaft
13 13000004406-00 2 Guard Repair Kit
14 13000004403-00 4 SSE Cross Kit
15 13000004731-00 - Joint & Shaft Half Asm w/ Guard - Includes Items 2, 3, 6, 7, 12, 14
16 13000004730-00 - Joint & Shaft Half Asm - Includes Items 3, 6, 7, 12, 14
17 13000004417-00 - Joint & Tube Half Asm w/ Guard - Includes Items 1, 7, 10, 11, 14
18 13000004416-00 - Joint & Tube Half Asm - Includes Items 1, 7, 10, 14
19 13000004727-00 - Complete PTO Shaft Assembly

C4

13000004526-47-03



PTO SHAFT ASSEMBLY - 3/8" - STANDARD

AUGER 14
REF # PART # | QUANTITY DESCRIPTION
1 13000004411-00 1 Yoke, Tube & Slip Sleeve
2 13000004408-00 1 Guard Outer
3 13000003406-00 1 SSL/Auto-Lok Repair Kit
4 13-0712-06016 2 Whiz-Lock Bolt 3/8" x 1-18
5 13-0730-00006 2 3/8-16 stover
6 13000004403-00 4 SSE Cross Kit
7 13000004404-00 2 Housing Center
8 13000004406-00 2 Guard Repair Kit
9 13000004407-00 1 Safety Sign
10 13000004410-00 1 Safety Sign Long
11 13000004409-00 1 Guard Inner
12 13000004402-00 1 Ball Shear Assembly
13 13000004405-00 1 Yoke & Shaft
14 13000004412-00 1 Yoke
15 13000004415-00 - Joint & Shaft Half Asm w/ Guard - Includes Items 2,3,6,12,13
16 13000004414-00 - Joint & Shalf Half Ass'y - Includes Items 3,6,7,12,13
17 13000004417-00 - Joint & Tube Half Asm w/ Guard - Includes ltems 1,6,7,11,14
18 13000004416-00 - Joint & Tube Ass'y - Includes Items 1,6,7,14
19 13000002374-00 - Complete PTO Shaft Assembly

C5

13000004526-03-04




PARTS

HOPPER - LOW PROFILE




HOPPER - LOW PROFILE

AUGER14

REF # PART # | QUANTITY DESCRIPTION

1 13000004683-00 1 Rubber

2 13000004675-00 1 Mesh

3 13000004665-00 1 Flight LH

4 13000004666-00 1 Flight RH

5 13000004673-00 2 Leg

6 13000003724-00 1 12EBL Universal Joint - 1 1/4" RND

7 13-0740-00808 2 Woodruff Key, 1/4" x 1"

8 13000004681-00 1 Drive Shaft

9 13000004948-00 1 Tie Bar

10 13-0739-02040 1 1/8" x 2 1/2" Hair Pin

1 13000004685-00 1 Inner Throat Wiper

12 13-0731-00004 8 Flange Lock Nut 1/4-20

13 13000004663-00 2 Hanger

14 13-0712-06020 4 Flange Lock Bolt 3/8 x 1-1/4 -16

15 13-0712-05016 1 Flange Lock Bolt 5/16 x 1-18

16 13-0712-06012 4 Flange Lock Bolt 3/8 x 3/4-16

17 13000004669-00 1 Drive Shaft Holder

18 13000004672-00 1 Tie Down

19 13000004872-00 1 Throat L/P

20 13-0730-00006 6 NUT, HEX, NYLOCK3/8-16 UNC Steel, Mild

21 13000004696-00 1 Inspection Door

22 13000004265-00 1 Pin Lock

23 13000004679-00 1 Wiper Plate

24 13000004682-00 1 Hinge Throat

25 13-0712-04008 8 Flange Lock Bolt 1/4 x 1/2-20

26 13-0709-06016 37 Carriage Bolt 3/8 x 1-16

27 13000002316-00 3 Flight Bearing

28 13000002751-00 3 Sealing Plate

29 13000004674-00 1 Bracket Hold Down

30 13-0712-04010 2 Flange Lock Bolt 1/4 x 5/8-20

31 13000004883-00 1 Idler

32 13000003391-00 2 Plate Chain Tension

33 13000001668-00 2 Sprocket - 60B14 - 1.25" Hardened

34 13000004668-00 1 Guard Drive

35 13-0732-00006 8 Wing Nut

36 13-0731-00008 1 Flange Lock Nut 1/2-13

37 13000004690-00 1 Idler

38 13-0702-16040 2 Hex Cap Screw 1 x 2-1/2-8

39 13-0736-00016 2 Flat SAE Washer 1"

40 13-0729-00016 2 Nylon Locknut 1-8

41 13000004667-00 1 Hanger Throat

42 13-0702-06014 2 Hex Cap Screw 3/8-16 UNC - 0.875

43 13-0709-05016 7 Carriage Bolt 5/16 x 1-18

44 13-0702-12176 4 Hex Cap Screw 3/4 x 11-10

45 13-0729-00014 4 Nylon Locknut 7/8-9

46 13000004670-00 1 Pan

47 13-0731-00006 43 Flange Lock Nut 3/8-16

48 13000004677-00 10 Plate - Bracket Rubber Long

49 13000001239-00 6 Bearing Flangette

50 13-0709-08072 1 Carriage Bolt 1/2 x 4-1/2-13

51 13-0735-00008 1 Flat Washer 1/2"

52 13000004884-00 1 Chain 60-1R-58 c/w Con Link

53 13000004691-00 1 Chain 60-1R-36 c/w Connector Link

54 13000004875-00 1 Sprocket - 60A21SD - 1.25" Hardened

55 13-0712-06016 2 Flange Lock Bolt 3/8 x 1-16

56 13000004664-00 1 Flight - Throat

57 13-0731-00005 8 Flange Lock Nut 5/16-18

58 13000004686-00 4 Tire c/w Rim

59 1300000467 1-00 1 Boil Cover

60 13000004678-00 4 Bracket Rubber Short

61 13-0709-06032 2 Carriage Bolt 3/8 x 2-16

62 13070906012 2 Carriage Bolt-3/8"UNC x 3/4"




PARTS

HOPPER ASSEMBLY - 74"

component for clarity. Quantity table is

Drawing reflects quantity one per
accurate.

NOTE:




HOPPER ASSEMBLY - 74"

AUGER 14
REF # PART # | QUANTITY DESCRIPTION
1 13000004603-00 1 Flight LH
2 13000004604-00 1 Flight RH
3 13-0740-01210 5 Woodruff Key, 3/8" x 1 1/4"
4 13000004601-00 1 Mesh
5 13-0702-04012 3 Hex Cap Screw 1/4" x 3/4" - 20
6 13000004214-00 1 Boil Cover
7 13000004606-00 1 Rubber
8 13-0709-05016 28 Carraige Bolt 5/16" x 1" - 18
9 13-0712-06020 4 Flange Lock Bolts 3/8" x 1-1/4" - 16
10 13000004256-00 14 Bracket Rubber
11 13000004262-00 1 Bracket - Hold Down
12 13-0732-00006 2 Wing Nut Steel 3/8" - 16
13 13-0702-12136 2 Hex Cap Screw 3/4" x 8-1/2" - 10
14 13-0735-00014 4 Flat Washer 7/8"
15 13000003239-00 6 Wheel c/w Tire
16 13000003061-00 8 Wheel Spacer
17 13000004263-00 1 Lid Inspection
18 13000004264-00 1 Hinge - Throat
19 13-0712-04012 8 Lock Bolt 1/4" x 3/4" - 20
20 13000004215-00 1 Spacer
21 13000004158-00 3 Bearing w/ Collar
22 13000004528-00 1 Mount Idler
23 13000004551-00 1 Idler Short
24 13000004160-00 1 Chain 80-1R-58
25 13000003806-00 1 Sprocket Drive
26 13000004197-00 1 Chain 80-1R-38
27 13000003751-00 1 Guard Drive
28 13000004157-00 2 U-Joint 35E
29 13000004151-00 1 Flight Throat
30 13000004212-00 1 Inner Throat Wiper
31 13000004213-00 1 Wiper Plate
32 13-0709-05012 7 Carriage Bolt 5/16" x 3/4" - 18
33 13-0725-00004 3 Hex Nut 1/4" - 20
34 13-0731-00004 8 Flange Locknut 1/4" - 20
35 13-0729-00012 1 Nylon Locknut 3/4" - 10
36 13-0734-00008 4 Spring Lock Washer 1/2"
37 13-0702-08016 8 Hex Cap Screw 1/2" x 1" - 13
38 13-0702-06008 3 Hex Cap Screw 3/8" x 1/2" - 16
39 13-0731-00005 39 Flange Locknut 5/16" - 18
40 13-0709-08016 12 Carriage Bolt 1/2" x 1" - 13
41 13-0737-04040 2 Cotter Pin - 1/8" x 1 1/4"
42 13000004600-00 1 Pan
43 13000004159-00 6 Round Flangette
44 13-0731-00008 12 Flange Locknut 1/2" - 13
45 13000004618-00 2 Pin - Tire
46 13000004552-00 1 Idler Long
47 13000004211-00 1 Sprocket Reversing
48 13000003807-00 2 Sprocket Flight
49 13000004152-00 2 Flight Bracket w/ Bushing
50 13-0702-08024 6 Hex Cap Screw 1/2" x 1-1/2" - 13
51 13000004156-00 2 Bearing Bracket
52 13000004602-00 1 Drive Shaft Bottom




PARTS

FEED AUGER HEAD AND TUBE - L/P

NOTE:

Drawing reflects quantity one per

component for clarity. Quantity table is

accurate.




FEED AUGER HEAD AND TUBE - L/P

13000004526-06-08

AUGER 14

REF # PART # | QUANTITY DESCRIPTION

1 13000004164-00 1 Cover - Feed Head

2 13-0707-04012 4 Screw Self Drill 1/4" x 3/4"

3 13000003029-00 2 Steel Plated Handle

4 13-0709-04012 26 Carriage Bolt - 1/4-20 x 3/4

5 13-0732-00006 2 Wing Nut Steel 3/8"

6 13000004776-00 1 Seal Top

7 13000004772-00 2 Flashing Side

8 13-0731-00004 26 Flange Nut 1/4-20 UNC

9 13000004774-00 2 Seal Side

10 13000004773-00 1 Seal Back

11 13000004775-00 2 Flashing Back

12 13000004870-00 1 Tube Feed L/P

13 13-0712-08020 8 Flange Lock Bolt 1/2" x 1-1/4"

14 13000004167-00 4 Plate Pivot Top

15 13000004168-00 4 Plate Pivot Spacer

16 13000004163-00 1 Head

17 13-0712-08012 6 Flange Lock Bolt 1/2" x 3/4"

18 13-0702-08044 1 Hex Cap Screw 1/2" x 2-3/4"

19 13-0740-01210 1 Woodruff Key, 3/8" x 1 1/4"

20 13000004871-00 1 Flight Feed L/P

21 13000004046-00 1 Gearbox - Head

22 13-0725-00008 1 Hex Nut 1/2"

23 13-0735-00010 4 Flat Washer 5/8"

24 13-0729-00010 2 Nylon Locknut 5/8"

25 13-0702-10024 2 Hex Cap Screw 5/8" x 1-1/2"

26 13000003034-00 2 Pivot Bushing

27 13000003727-00 1 U-Joint 35E

28 13000003802-00 2 Clamp Hose

29 13000003760-00 1 Tube - Rubber




PARTS

FEED AUGER HEAD AND TUBE - 74"




FEED AUGER HEAD AND TUBE - 74"

C13

13000004526-50-02

AUGER 14

REF # PART # | QUANTITY DESCRIPTION

1 13000004164-00 1 Cover

2 13-0707-04012 4 Screw Self Dirill

3 13000003029-00 2 Handle

4 13-0709-04012 26 Carriage Bolt - 1/4" x 3/4"

5 13-0732-00006 2 Wing Nut - 3/8"

6 13000004776-00 1 Seal Top

7 13000004772-00 2 Flashing Side

8 13-0731-00004 26 Flange Nut- 1/4"

9 13000004775-00 2 Flashing Back

10 13000004773-00 1 Seal Back

11 13000004774-00 2 Seal Side

12 13000004161-00 1 Tube Feed

13 13-0712-08020 8 Flange Lock Bolt - 1/2" x 1-1/4"

14 13000004167-00 4 Plate Pivot Top

15 13000004168-00 4 Plate Pivot Spacer

16 13000004163-00 1 Head

17 13-0712-08012 6 Flange Lock Bolt - 1/2 x 3/4"

18 13-0702-08044 1 Hex Cap Screw - 1/2" x 2-3/4"

19 13-0740-01210 1 Woodruff Key, 3/8" x 1 1/4"

20 13000004162-00 1 Flight Feed

21 13000004046-00 1 Gearbox

22 13-0725-00008 1 Hex Nuts - 1/2"

23 13-0735-00010 4 Plain Washer - 5/8"

24 13-0729-00010 2 Nylon Lock Nut - 5/8"

25 13-0702-10024 2 Hex Cap Screw -5/8" x 1-1/2"

26 13000003034-00 2 Pivot Bushing

27 13000003727-00 1 U-Joint 35E

28 13000003760-00 1 Tube - Rubber

29 13000003802-00 2 Clamp Hose




GEAR BOX ASSEMBLY - TOP

AUGER 14
REF # PART # | QUANTITY DESCRIPTION
1 13000004324-00 1 Shaft Output
2 13000004314-00 2 Seal
3 13000004325-00 1 Quill
4 13000004333-00 4 Bearing Cup LM48510
5 13000004316-00 4 Bearing Cone LM485548
6 13000004330-00 2 Gear
7 13000004326-00 1 Spacer - Output
8 13000004327-00 1 Snap Ring 35x2.5
9 13000004315-00 12 Cap Screw 3/8"-16UNC x 1"
10 13000004318-00 1 Housing
11 13000004320-00 1 Shaft Input
12 13000004317-00 1 Cap End - Thru Shaft
13 13000004328-00 2 Key - 7.95x7.65x41
14 13000004321-00 2 Ring Retaining 35x4
15 13000004323-00 1 Spacer - Input
16 13000004319-00 1 Plug Vent
17 13000004331-00 1 Label
18 13000004332-00 2 Rivet - Gearbox - Head
19 13000004313-00 2 Pipe Plug 3/4-16 UNF
20 13000004334-00 2 0O-Ring 18 x 2 - Gearbox - Head
21 13000004329-00 3 O-Ring 105x3.1
22 13000004322-00 1 Cap End - Closed End
23 13000004046-00 - Complete Gear Box Assembly

Cl4

13000004526-01-05




GEAR BOX ASEI\/IBLY - BOTTOM

|

AUGER 14
REF # PART # | QUANTITY DESCRIPTION
1 13000004338-00 1 Shaft Quill
2 13000004336-00 1 Shield
3 13000004339-00 1 Quill
4 13000004314-00 2 Seal
5 13000004316-00 4 Bearing Cone LM485548
6 13000004333-00 4 Bearing Cup LM48510
7 13000004342-00 1 Grease Washer
8 13000004330-00 2 Gear
9 13000004326-00 1 Spacer - Output
10 13000004327-00 1 Snap Ring 35x2.5
11 13000004340-00 1 Housing
12 13000004322-00 1 Cap End - Closed End
13 13000004329-00 3 O-Ring 105x3.1
14 13000004321-00 2 Ring Retaining 35x4
15 13000004323-00 1 Spacer - Input
16 13000004328-00 2 Key - 7.95x7.65x41
17 13000004332-00 2 Rivet - Gearbox - Head
18 13000004341-00 1 Label
19 13000004313-00 2 Pipe Plug 3/4-16 UNF
20 13000004334-00 2 O-Ring 18x2 - Gearbox - Head
21 13000004317-00 1 Cap End - Thru Shaft
22 13000004315-00 12 Cap Screw 3/8"-16UNC x 1"
23 13000004319-00 1 Plug Vent
24 13000004337-00 1 Shaft Cross
25 13000004047-00 - Complete Gear Box Assembly

C15

13000004526-02-05







REF # PART # DESCRIPTION

1 13000004047-00 1 Gearbox - Boot

2 13-0739-02040 1 Hair Pin 1/8" x 2-1/2"

3 13000004281-00 1 Latch

4 13-0703-06016 6 Hex Cap Screw - 3/8"x 1"- 16 Gr.8
5 13000004279-00 4 Plate Pivot Spacer

6 13000004280-00 4 Plate Pivot Top

7 13000003797-00 1 Ring Pivot

8 13-0731-00008 28 Flange Locknut 1/2"

9 13-0712-08020 35 Flange Lock Bolt 1/2" x 1-1/4"
10 13-0730-00008 3 Stover Locknut 1/2"

11 13-0735-00008 2 Flat Washer 1/2"

12 13000004283-00 1 Handle - PTO Guard

13 13-0702-08024 1 Hex Cap Screw 1/2" x 1-1/2"
14 13000004282-00 1 Cover - PTO Guard

15 13000004031-00 1 Holder - Operations Manual
16 13-0712-06016 2 Flange Lock Bolt 3/8" x 1"

17 13000004202-00 1 Mount

18 13-0730-00006 9 Stover Locknut - 3/8"

19 13-0702-08028 1 Hex Cap Screw 1/2" x 1-3/4"
20 13000004219-00 1 Washer

21 13-0709-08176 10 Carriage Bolt 1/2" x 11"

22 13000004 303-00 1 Belt

23 13000004 300-00 1 Tongue

24 13-0709-12096 1 Carriage Bolt 3/4" x 6"

25 13000004301-00 1 Tongue Rest

26 13000003783-00 1 Chain

27 13-0702-10032 1 Hex Cap Screw 5/8" x 2"

28 13-0735-00010 1 Flat Washer 5/8"

29 13000004049-00 1 Stub Spline - Reducer

30 13000004522-00 1 Gear Box - Reducer

31 13000004216-00 1 Gearbox Spacer

32 13000004200-00 1 Boot

33 13-0731-00006 4 Flange Locknut 3/8"

34 13000004258-00 2 Door - Clean Out

35 13000004255-00 1 Door Inspection

36 13-0735-00006 1 Flat Washer 3/8"

37 13-0732-00006 1 Wing Nut Steel 3/8"

38 13000003384-00 1 Axle Draw Pin

39 13000004 302-00 1 Bushing Spacer
40 13-0730-00012 5 Stover Locknut 3/4" - 10 UNC
41 13000004 765-00 1 Jack Mount Extension
42 13000004815-00 1 Back Plate
43 13-0702-12096 4 Hex Cap Screw 3/4-10 UNC - 6
44 13000004207-00 1 Hitch
45 13000004851-00 1 Jack 10,000Ib c/w Stub

13000004526-14-09




PARTS

Drawing reflects quantity one per

(=) (53) NOTE:
&)

component for clarity. Quantity table is

accurate.




PARTS

AUGER 14115
REF # PART # | QUANTITY DESCRIPTION

1 13000004389-00 1 Flight Top
2 13000004477-00 2 Door
3 13000004475-00 1 Housing
4 13-0730-00010 20 Stover Locknut 5/8 -11 UNC
5 13-0702-10072 4 Hex Cap Screw 5/8-11 UNC - 4.5
6 13000004312-00 1 Tube Top
7 13-0702-06016 12 Hex Cap Screw - 3/8" x 1" - 16
8 13000004307-00 1 Hub c/w Spindle & Bearings
9 13000004478-00 1 Head Plate
10 13000004455-00 4 Spring
11 13000004479-00 2 Hinge
12 13000004499-00 1 Mount Pivot Rear
13 13000004461-00 1 Hose Hydraulic Pivot
14 13000004642-00 1 Spout Transition
15 13-0712-04012 12 Flange Bolt 1/4-20 UNC x 0.75
16 13000004496-00 10 Mount Line Horizontal
17 13000003096-00 2 Hydraulic Fitting 1/2" JIC x 1/2" JI
18 13000004527-00 1 Hydraulic Line c/w Fittings
19 13000004309-00 1 Tube Middle
20 13000004386-00 1 Flight Middle
21 13-0730-00008 84 Stover Locknut 1/2-13 UNC
22 13-0735-00008 8 Flat Washer 1/2"
23 13000004456-00 2 Fitting - Hydraulic Adaptor
24 13000004471-00 2 Hydraulic Line w/ Fittings - 113"
25 13000004385-00 1 Flight Bottom
26 13000004261-00 2 Hydraulic Hose c/w 1/2" JIC M & 3/8" JIC F
27 13-0702-10024 16 Hex Cap Screw 5/8" x 1-1/2" - 11
28 13000004460-00 1 Fitting Hydraulic
29 13000004470-00 2 Hydraulic Line w/ Fittings - 20'
30 13-0702-08040 4 Hex Cap Screw 1/2" x 2-1/2" - 13
31 13-0702-08020 80 Hex Cap Screw 1/2" x 1-1/4" - 13
32 13000004459-00 2 Slider
33 13000004497-00 1 Mount Line Flange
34 13000004458-00 2 Fitting Hydraulic Adapter
35 13000003093-00 1 Connector Hose Hydraulic
36 13000003113-00 3 Male Pioneer Tip
37 13000004259-00 3 Hydraulic Hose c/w 3/8" NPT & 1/2" NPT
38 13000004492-00 2 Wall Slide
39 13-0755-04016 6 Flat Head Socket C/S 1/4" x 1"
40 13000004293-00 1 Valve Needle
41 13-0702-16056 2 Hex Cap Screw 1" x 3-1/2" - 8
42 13000004490-00 1 Mount Frame Main
43 13-0735-00004 6 Flat Washer 1/4"
44 13000004493-00 1 Connector
45 13-0730-00016 2 Stover Locknut 1" - 8 Type C
46 13000004555-00 2 Bushing Pivot
47 13000003095-00 22 Hyd. Line Clip c/w Rubber Insert
48 13-0706-04010 22 Self Threading Screw 1/4" x 5/8"
49 13000004308-00 1 Tube Bottom
50 13-0712-04010 26 Flange Lock Bolt 1/4" x 5/8" - 2
51 13-0731-00004 44 Flange Lock Nut 1/4" - 20
52 13000004495-00 3 Mount Line Vertical
53 13000004553-00 2 Washer Pivot




14115 TRUSS ASSEMBLY

N i) 1r - % R— ]
N 1IE . 4

ISR ERCECERICRCINNC o

A-FRAME ASSEMBLY MOUNTING PLATE HEAD END

BOOT END MAIN FRAME ASSEMBLY MOUNTING PLATE

FIGURE |

NOTE:

FIGURE G FIGURE H Drawing reflects quantity one per
component for clarity. Quantity table is

accurate.




PARTS

14115 TRUSS ASSEMBLY

AUGER 14115
REF # PART # | QUANTITY DESCRIPTION
1 13000004489-00 1 Cable Mount
2 13-0702-10032 8 Hex Cap Screw 5/8-11 UNC - 2
3 13-0702-10024 24 Hex Cap Screw 5/8 x 1-1/2
4 13-0734-00010 8 Spring Lock Washer 5/8"
5 13-0702-10080 14 Hex Cap Screw 5/8 x 5
6 13000004542-00 8 Bushing Eyebolt Large
7 13000004540-00 8 Washer Eye Bolt
8 13000003087-00 4 Eye Bolt 5/8" x 10
9 13000004539-00 16 Bracket - Cable Adjusting Bracket
10 13000004791-00 4 Bracket Top - Eye Bolt
11 13000004377-00 4 Eye Bolt 7/8" x 12
12 13-0730-00012 24 Stover Locknut 3/4" - 10
13 13-0725-00010 8 Hex Nut 5/8-11
14 13000004538-00 4 Bracket - Eye Bolt
15 13000004543-00 4 Bushing Eyebolt Small
16 13000004535-00 14 Cable Lug Bottom
17 13000004537-00 24 Cable Spacer - 7/8"
18 13-0725-00014 8 Hex Nut 7/8-9
19 13-0730-00006 21 Stover Locknut 3/8-16
20 13-0730-00008 16 Stover Locknut 1/2-13
21 13000004530-00 2 Cable Rest Bracket
22 13000004484-00 2 Wing Cable
23 13000004531-00 2 Wing Bracket
24 13-0702-08024 8 Hex Cap Screw 1/2 x 1-1/2
25 13-0702-06024 4 Hex Cap SCrew 3/8 x 1-1/2
26 13000004529-00 12 Cable Rest
27 13-0702-06056 1 Hex Cap Screw 3/8 x 3-1/2
28 13-0702-08032 8 Hex Cap Screw 1/2 x 2
29 13000004485-00 2 Tower
30 13-0702-06080 4 Hex Cap Screw 3/8 x 5
31 13-0702-06014 12 Hex Cap Screw 3/8 x 7/8
32 13000004486-00 2 Wing Brace
33 13-0735-00006 4 Flat Washer 3/8
34 13000004532-00 4 Cable Cap
35 13000004378-00 1 Cable Assembly 7/8 x 5830.53 mm
36 13000004536-00 16 Cable Lug Top
37 13-0730-00010 54 Stover Locknut 5/8 -11
38 13000004379-00 1 Cable Assembly 7/8 x 13729.93 mm
39 13-0702-10052 8 Hex Cap Screw 5/8 x 3-1/4
40 13000004391-00 2 Cable Assembly 7/16 x 13520.5 mm
41 13000004545-00 8 Bushing Side
42 13000004382-00 1 Cable Assembly 7/8 x 21927.78 mm
43 13-0702-12056 12 Hex Cap Screw 3/4" x 3-1/2" - 10
44 13000004544-00 4 Bushing Top
45 13000004384-00 1 Cable Assembly 7/8 x 30347.88 mm
46 13-0702-10044 8 Hex Cap Screw 5/8 x 2-3/4
47 13000004393-00 2 Cable Assembly 7/16 x 26947.58 mm
48 13-0702-12044 12 Hex Cap Screw 3/4 x 2-3/4




PARTS

14105 TUBE ASSEMBLY

NOTE:

Drawing reflects quantity one per

component for clarity. Quantity table is

accurate.




PARTS

AUGER 14105
REF # PART # | QUANTITY DESCRIPTION
1 13000004388-00 1 Flight Top
2 13000004475-00 1 Housing
3 13000004479-00 2 Hinge
4 13-0730-00010 20 Stover Locknut 5/8 -11 UNC
5 13-0702-10072 4 Hex Cap Screw 5/8-11 UNC - 4.5
6 13000004311-00 1 Tube Top
7 13000004642-00 1 Spout Transition
8 13000004307-00 1 Hub c/w Spindle & Bearings
9 13000004478-00 1 Head Plate
10 13000003096-00 2 Hydraulic Fitting 1/2" JIC x 1/2" JI
11 13000004461-00 1 Hose Hydraulic Pivot
12 13000004386-00 1 Flight Middle
13 13-0735-00008 8 Flat Washer 1/2"
14 13000004477-00 2 Door
15 13000004455-00 4 Spring - Over Door Floor Spout
16 13-0702-06016 12 Hex Cap Screw - 3/8" x 1" - 16
17 13-0712-04012 12 Flange Lock Bolt 1/4" x 3/4" - 20
18 13000004496-00 10 Mount Line Horizontal
19 13000004527-00 1 Hydraulic Line c/w Fittings
20 13000004309-00 1 Tube Middle
21 13-0730-00008 84 Stover Locknut 1/2-13 UNC
22 13000003093-00 1 Connector Hose Hydraulic
23 13000004456-00 2 Fitting - Hydraulic Adaptor
24 13000004471-00 2 Hydraulic Line w/ Fittings - 113"
25 13000004385-00 1 Flight Bottom
26 13000004261-00 2 Hydraulic Hose c/w 1/2" JIC M & 3/8" JIC F
27 13-0702-10024 16 Hex Cap Screw 5/8" x 1-1/2" - 11
28 13000004499-00 1 Mount Pivot Rear
29 13000004460-00 1 Fitting Hydraulic
30 13000004470-00 2 Hydraulic Line w/ Fittings - 20°
31 13-0702-08040 4 Hex Cap Screw 1/2" x 2-1/2" - 13
32 13-0702-08020 80 Hex Cap Screw 1/2" x 1-1/4" - 13
33 13000004459-00 2 Slider
34 13-0755-04016 6 Flat Head Socket Cap Screw 1/4" - 20 x 1"
35 13000004458-00 2 Fitting Hydraulic Adapter
36 13000003113-00 3 Male Pioneer Tip
37 13000004259-00 3 Hydraulic Hose c/w 3/8" NPT & 1/2" NPT
38 13000004492-00 2 Wall Slide
39 13000004497-00 1 Mount Line Flange
40 13000004495-00 3 Mount Line Vertical
41 13-0702-16056 2 Hex Cap Screw 1" x 3-1/2" - 8
42 13000003095-00 22 Hyd. Line Clip c/w Rubber Insert
43 13-0706-04010 22 Self Threading Screw 1/4" x 5/8"
44 13000004293-00 1 Valve Needle
45 13-0735-00004 6 Flat Washer 1/4"
46 13-0730-00016 2 Stover Locknut 1" - 8 Type C
47 13000004490-00 1 Mount Frame Main
48 13000004493-00 1 Connector
49 13000004555-00 2 Bushing Pivot
50 13000004553-00 2 Washer Pivot
51 13000004308-00 1 Tube Bottom
52 13-0712-04010 26 Flange Lock Bolt 1/4" x 5/8" - 20
53 13-0731-00004 45 Flange Lock Nut 1/4" - 20

C23

13000004526-41-07




14105 TRUSS ASSEMBLY

S Fh— > o4— baa » u S it S — e A
ROJO] “
® :
A-FRAME ASSEMBLY MOUNTING PLATE HEAD END
BOOT END MAIN FRAME ASSEMBLY MOUNTING PLATE

FIGURE D

FIGURE |

NOTE:
FIGURE H Drawing reflects quantity one per
FIGURE G component for clarity. Quantity table is
accurate.




PARTS

14105 TRUSS ASSEMBLY

AUGER 14105

REF # PART # | QUANTITY DESCRIPTION

1 13000004489-00 1 Cable Mount

2 13-0702-10032 8 Hex Cap Screw 5/8-11 UNC - 2

3 13-0702-10024 24 Hex Cap Screw 5/8" x 1-1/2" - 11

4 13-0734-00010 8 Spring Lock Washer 5/8"

5 13-0702-10080 14 Hex Cap Screw 5/8" x 5" - 11

6 13000004539-00 16 Bracket - Cable Adjusting Bracket

7 13000004540-00 8 Washer Eye Bolt

8 13000003087-00 4 Eye Bolt 5/8"

9 13000004538-00 4 Bracket - Eye Bolt

10 13000004791-00 4 Bracket Top - Eye Bolt

11 13000004377-00 4 Eye Bolt 7/8"

12 13-0725-00010 8 Hex Nut 5/8" - 11

13 13000004543-00 4 Bushing Eyebolt Small

14 13000004535-00 14 Cable Lug Bottom

15 13000004542-00 8 Bushing Eyebolt Large

16 13-0725-00014 8 Hex Nut 7/8" - 9

17 13000004537-00 24 Cable Spacer - 7/8"

18 13-0702-06056 1 Hex Cap Screw 3/8" x 3-1/2" - 16

19 13-0702-08032 8 Hex Cap Screw 1-2" x 2" - 13

20 13000004530-00 2 Cable Rest Bracket

21 13000004485-00 2 Tower

22 13000004484-00 2 Wing Cable

23 13000004531-00 2 Wing Bracket

24 13-0702-06014 12 Hex Cap Screw 3/8" x 7/8" - 16

25 13-0702-08024 8 Hex Cap Screw 1/2" x 1-1/2" - 13
26 13000004529-00 12 Cable Rest

27 13-0730-00006 21 Stover Lock Nut 3/8" - 16

28 13-0730-00008 16 Stover Locknut 1/2-13 UNC

29 13-0702-06080 4 Stover Locknut 3/8 x 5" - 16

30 13000004486-00 2 Wing Brace

31 13-0735-00006 4 Flat Washer 3/8"

32 13000004532-00 4 Cable Cap

33 13-0702-06024 4 Hex Cap Screw 3/8" x 1-1/2" - 16

34 13000004378-00 1 Cable Assembly 7/8" x 5830.53 mm
35 13-0730-00010 54 Stover Locknut 5/8 -11 UNC

36 13000004379-00 1 Cable Assembly 7/8" x 13729.93mm
37 13000004544-00 4 Bushing Top

38 13000004391-00 2 Cable Assembly 7/16" x 13520.5mm
39 13000004545-00 8 Bushing Side
40 13-0702-10044 8 Hex Cap Screw 5/8" x 2-3/4" - 11
41 13000004381-00 1 Cable Assembly 7/8" x 20581.58mm
42 13000004536-00 16 Cable Lug Top
43 13-0730-00012 24 Stover Locknut 3/4" - 10 UNC
44 13000004383-00 1 Cable Assembly 7/8" x 27668.18mm
45 13-0702-10052 8 Hex Cap Screw 5/8" x 3-1/4" - 11
46 13-0702-12056 12 Hex Cap Screw 3/4" x 3-1/2" - 10
47 13000004392-00 2 Cable Assembly 7/16" x 24258.35mm
48 13-0702-12044 12 Hex Cap Screw 3/4" x 2-3/4" - 10

C25

13000004526-42-07




PARTS

1495 TUBE ASSEMBLY

o2

NOTE:

component for clarity. Quantity table is

Drawing reflects quantity one per
accurate.




PARTS

AUGER 1495
REF # PART # | QUANTITY DESCRIPTION
1 13000004387-00 1 Flight Top
2 13000004455-00 4 Spring - Overflow Door Spout
3 13000004479-00 2 Hinge
4 13-0730-00010 20 Stover Locknut 5/8 -11 UNC
5 13-0702-10072 4 Hex Cap Screw 5/8-11 UNC - 4.5
6 13000004310-00 1 Tube Top
7 13000004642-00 1 Spout Transition
8 13000004475-00 1 Housing
9 13000004307-00 1 Hub c/w Spindle & Bearings
10 13000003096-00 2 Hydraulic Fitting 1/2" JIC x 1/2" JI
11 13000004461-00 1 Hose Hydraulic Pivot
12 13000004386-00 1 Flight Middle
13 13-0735-00008 8 Flat Washer 1/2"
14 13-0702-06016 12 Hex Cap Screw - 3/8"x 1" - 16
15 13000004477-00 2 Door
16 13-0712-04012 12 Flange Lock Bolt 1/4" x 3/4" - 20
17 13000004478-00 1 Head Plate
18 13000004496-00 10 Mount Line Horizontal
19 13000004527-00 1 Hydraulic Line c/w Fittings
20 13000004309-00 Tube Middle
21 13-0730-00008 84 Stover Locknut 1/2-13 UNC
22 13000004456-00 2 Fitting - Hydraulic Adapter
23 13000004471-00 2 Hydraulic Line w/ Fittings - 113"
24 13000004385-00 Flight Bottom
25 13000004261-00 Hydraulic Hose c/w 1/2" JIC M & 3/8" JIC F
26 13-0702-10024 16 Hex Cap Screw 5/8" x 1-1/2" - 11
27 13000004499-00 1 Mount Pivot Rear
28 13000004460-00 1 Fitting Hydraulic
29 13000004470-00 2 Hydraulic Line w/ Fittings - 20'
30 13-0702-08040 4 Hex Cap Screw 1/2" x 2-1/2" - 13
31 13-0702-08020 80 Hex Cap Screw 1/2" x 1-1/4" -13
32 13000004492-00 2 Wall Slide
33 13-0755-04016 6 Flat Head Socket Cap Screw 1/4" - 20 x 1"
34 13000004458-00 2 Fitting Hydraulic Adapter
35 13000003093-00 1 Connector Hose Hydraulic
36 13000003113-00 3 Male Pioneer Tip
37 13000004259-00 3 Hydraulic Hose c/w 3/8" NPT & 1/2" NPT
38 13000004459-00 2 Slider
39 13000004495-00 3 Mount Line Vertical
40 13000004553-00 2 Washer Pivot
41 13000004490-00 1 Mount Frame Main
42 13000003095-00 22 Hyd. Line Clip c/w Rubber Insert
43 13-0706-04010 22 Self Threading Screw 1/4" x 3/8"
44 13-0735-00004 6 Flat Washer 1/4"
45 13000004497-00 1 Mount Line Flange
46 13-0712-04010 26 Flange Lock Bolt 1/4" x 5/8" - 20
47 13-0731-00004 44 Flange Lock Nut 1/4" - 20
48 13000004493-00 1 Connector
49 13000004293-00 1 Valve Needle
50 13000004308-00 1 Tube Bottom
51 13000004555-00 2 Bushing Pivot
52 13-0730-00016 2 Stover Locknut 1-8 Type C
53 13-0702-16056 2 Hex Cap Screw 1" x 3-1/2" - 8




1495 TRUSS ASSEMBLY

m

|1 = E—
| 0

MAIN FRAME ASSEMBLY MOUNTING PLATE A-FRAME ASSEMBLY MOUNTING PALTE HEAD END

g ——

(20) ' FIGURE G

e@ FIGURE D

@ NOTE:
@ Drawing reflects quantity one per
component for clarity. Quantity table
is accurate.




1495 TRUSS ASSEMBLY

AUGER 1495
REF # PART # | QUANTITY DESCRIPTION
1 13-0702-10024 16 Hex Cap Screw 5/8-11 UNC - 1.5
2 13000004542-00 6 Bushing Eyebolt Large
3 13000004540-00 8 Washer Eye Bolt
4 13000003087-00 4 Eye Bolt 5/8"
5 13000004539-00 14 Bracket - Cable Adjusting Bracket
6 13000004538-00 4 Bracket - Eye Bolt
7 13-0725-00014 6 Hex Nuts 7/8-9
8 13-0702-10080 14 Hex Cap Screw 5/8-11 UNC - 5
9 13-0702-12056 9 Hex Bolt 3/4" x 3 1/2"
10 13-0725-00010 8 Hex Nuts 5/8-11
11 13000004543-00 4 Bushing Eyebolt Small
12 13000004545-00 8 Bushing Side
13 13-0702-12044 12 Hex Cap Screw 3/4-10 UNC - 2.75
14 13000004535-00 14 Cable Lug Bottom
15 13000004791-00 3 Bracket Top - Eye Bolt
16 13000004377-00 3 Eye Bolt 7/8"
17 13-0702-10032 6 Hex Cap Screw 5/8-11 UNC - 2
18 13000004537-00 18 Cable Spacer - 7/8"
19 13-0730-00012 21 Stover Locknut 3/4" - 10 UNC
20 13-0702-08032 8 Hex Cap Screw 1/2-13 UNC - 2
21 13000004532-00 4 Cable Cap
22 13000004531-00 2 Wing Bracket
23 13000004530-00 2 Cable Rest Bracket
24 13000004484-00 2 Wing Cable
25 13-0702-06080 4 Hex Cap Screw 3/8-16 UNC - 5
26 13-0702-06014 12 Hex Cap Screw 3/8-16 UNC - 0.875
27 13-0702-08024 8 Hex Cap Screw 1/2-13 UNC - 1.5
28 13-0702-06024 4 Hex Cap Screw 3/8-16 UNC - 1.5
29 13-0702-06056 1 Hex Cap Screw 3/8-16 UNC - 3.5
30 13000004529-00 12 Cable Rest
31 13-0730-00006 21 Stover Locknut 3/8-16
32 13-0730-00008 16 Stover Locknut 1/2-13 UNC
33 13000004485-00 2 Tower
34 13000004486-00 2 Wing Brace
35 13-0735-00006 4 Plain Washer 3/8
36 13-0702-10052 6 Hex Cap Screw 5/8-11 UNC - 3.25
37 13000004536-00 14 Cable Lug Top
38 13000004378-00 1 Cable Top D
39 13-0730-00010 50 Stover Locknut 5/8 -11 UNC
40 13000004379-00 1 Cable Top C
41 13000004391-00 2 Side Cable 2
42 13000004380-00 1 Top Cable
43 13000004544-00 3 Bushing Top
44 13000004390-00 2 Cable Side 1
45 13-0702-10044 8 Hex Cap Screw 5/8-11 UNC - 2.75

13000004526-40-07




LIFT ARM

*NOTE: It is CRITICAL that Grade 8 Bolts (Ref #14) are used for the Mount Plate. **

AUGER 14
REF # PART # | QUANTITY DESCRIPTION
1 13000003185-00 1 Long Truss Cable
2 13000004240-00 1 Mount Clevis
3 13000004209-00 1 Clevis
4 13-0712-08020 4 Flange Lock Bolt 1/2" x 1-1/4"
5 13-0730-00008 8 Stover Lock Nut 1/2" - 13
6 13000004274-00 1 Quick Link 3/8"
7 13000004241-00 1 Cable Block
8 13000004275-00 2 Cable Block - Hopper Chain w/ Hook
9 13000004208-00 1 Lift Arm
10 13-0731-00006 4 Flange Lock Nut 3/8"
11 13000004277-00 1 Pin Lock
12 13-0739-02040 1 Hair Pin 1/8" x 2 1/2"
13 13000004245-00 1 Mount Plate
14 13-0708-08024 4 Hex Cap Screw 1/2 x 1-1/2-13 GR 8
15 13000004276-00 1 Hopper Safety Chain w/ Hook & Quick Link

C30

13000004526-07-07




PARTS

HYDRAULIC WINCH

D

&

T /N A
JATARLY ms\‘wlae. AN
ANGECRS &

Sy
\%@d%?\

I/ e

WA

_ M\ WA\
() k@@%ﬂa

®

“\v/»ﬂq a

A\
SR

Q@
S

AUGER 14

(@) >
)
£
]
S 7
X o
oS 2 2 =
Y - £ Rk
Bl5|% 22 S 5 o| £
9 S x| ™ gl > <=
V|| = | = | %o T J
Y| S| =X|o| 0| ® © p ol o
43/h//3 = | =
2el=|9 a0 32 N ™| >
235|928 |5|%x|3 | % | B
HEHEEEERHEREE
nlo|X|o|lx|x| 5SSl 5|2
SYWSCC%MUWh n
AHL@MMGLWG% wm
0wl o
o = © x Q
25|20/ 8 Eloe < 38O
ol2lS| x|=|l2|3/S|a|d|=|&| x| E
> 2/® 335/ 2/12|8 ® 0 TalB|J
D S|T|T|N|N|ST|O0|L|n|IT|O
Zla|ld|s || t|o|d|gt|d|d||w0]|w0]
olo o olo o °
#]|38/8|g/2|g|9|8|e 8|8|g|8 ¢|8
T TN N|lO|O|T|O| 7|3l T |o| T
IR dR=1R=1k=1k=1I k=2 k=R =201 R=2R":]
HFlSs¥|e9 g g|F @lo|w o|d
|NIN2NUAGIRTIB 2T
190038 w| ||
<|3|S|d|olo|o|8|v|8|8w|8 oS
SlaIdE NN NSNS
afgiglelglz28l2 882828
N ™ ) ey oy
A ® 8 33 = =]
Rl e I T I R H Y Il ] I 1
LL
o|d|ln|m|
%12345678911111

C31

13000004526-08-06



GEAR REDUCER

AUGER 14

REF # PART # | QUANTITY DESCRIPTION

1 13000004440-00 1 Output Shaft Cover - Back

2 13000004443-00 2 Bearing - Front

3 13000004438-00 1 Housing

4 13000004449-00 1 Worm Shaft

5 13000004436-00 4 Hex Screw - Long

6 13000004433-00 1 Snap Ring

7 13000004448-00 1 Oil Cover

8 13000004445-00 1 Frame

9 13000004435-00 4 Hex Screw - Medium

10 13000004432-00 1 Key

11 13000004442-00 1 Bearing - Side

12 13000004437-00 1 Input Flange

13 13000004447-00 8 Hex Screw - Short

14 13000004446-00 1 Worm Wheel

15 13000004444-00 1 Output Shaft

16 13000004439-00 1 Oil Plug

17 13000004434-00 1 Oil Seal

18 13000004431-00 1 Shim

19 13000004441-00 1 Output Shaft Cover - Front

20 13000003969-00 - Complete Gear Reducer Assembly

C32

13000004526-04-06




PARTS

GEAR BOX - REDUCER

AW

“s\\‘,‘

\
‘\t\\:\

W

§ ‘<\§\_§\\\\\\

NOTE:

Drawing reflects quantity one per
component for clarity. Quantity
table below is accurate.

AUGER 14
REF # PART # | QUANTITY DESCRIPTION

1 13000004369-00 14 Nut - 5/16"-18 UNC

2 13000004366-00 14 Washer - Spring Lock - 5/16"

3 13000004365-00 2 Plug - Internal Hex - Z3/4-14

4 13000004357-00 1 Gear Shaft - Input - LH

5 13000004353-00 1 Gear Shaft - Middle - RH

6 13000004350-00 1 Shaft - Output - Top

7 13000004347-00 2 Key - Flat- 12 x 20 x 50

8 13000004351-00 2 Pin Locate - 5 x 30

9 13000004362-00 4 Ball - Steel

11 13000004359-00 2 Washer - Spring

12 13000004356-00 1 Plug - Poly-aminoester

13 13000004344-00 1 Housing Back

14 13000004368-00 14 Hex Bolt - 5/16"-18 UNC x 4.25"
15 13000004346-00 4 Seal - Viton Hollow

16 13000004367-00 4 Taper Roller Bearing - 32912

17 13000004370-00 4 Deep Groove Ball Bearing - 61912
18 13000004352-00 1 Shaft - Output - Bottom

19 13000004345-00 4 Seal - Viton Hollow - 75 x 95 x 10
20 13000004349-00 2 Shim - Harden - 90 x 75.5 x 4
21 13000004348-00 2 Gear Shaft - Output - LH
22 13000004371-00 4 Taper Roller Bearing - 32015
23 13000004343-00 1 Housing Front
24 13000004363-00 1 Plug - External - Oil - Z 3/8-19 - Rubber Skin
25 13000004360-00 1 Plate Name
26 13000004361-00 2 Rivet
27 13000004372-00 2 Snap Ring - 60 x 2
28 13000004354-00 2 Spring
29 13000004358-00 2 Ring - Snap - Round
30 13000004355-00 2 Bushing
31 13000004522-00 1 Gear Box - Reducer

C33

13000004526-05-07



INDEX

Part¥ Page | Refd Part¥ Page | Refd Part¥ Page | Refi

1307050612 7 | & | 130000039900 | €32 | 20 | 130000M25%500 | €19 | 37
BN0013900 | €7 | 49 | 13000M031400 | CF | 15 | 1300000425900 | €8 | 37
B000IGE00 | €7 | 33 | 150N0MMG00 | C11 | A | 130000425900 | CF | 37
BN0BIG0 | 7 | 7 | 150N0MM600 | O3 | A | 130000426100 | €19 | %
BN00SA00 | ¢ | 19 | 130N0MMGI0 | C4 | B | 1B30000M6100 | B | %
BTS00 | €7 | B | 130N0MMZ00 | 15 | 25 | 130000426100 | CF | 25
130000299600 | C3 9 BO0AMZ00 | 17 | 1 BRI | 9 | 1
BN0299700 | € | 12 | 150N0M0S0 | CF | 29 | 130000426300 | 9 | 17
B0003R900 | 1 | 3 BOOAISIO0N | 9 | 9 | 130N0M6A00 | 9 | 18
BN003R9-00 | €13 | 3 BO0OAIS200 | 9 | 49 | 1B0N0MMS00 | 7 | 2
BN003BA00 | €11 | 2% | 13000M15600 | €9 | 51 | 1300000477400 | €0 | 6
1B00003BA00 | €13 | 2% | 13000157400 | €9 | 2R | 130000477500 | €30 | 8
B000S0G100 | 9 | 16 | 1300MISB00 | €9 | A | 130000477600 | G0 | 15
130000306700 | €1 | 8 BO0OMAISH00 | 9 | 43 | 130N0MEF00 | G0 | 1
1300000306700 | €25 | 8 BOOAIEN00 | 9 | 24 | 13000MZB00 | CF | 5
130000306700 | €9 | A BO0MIGI0N | €13 | 12 | 130N0M2B000 | OF | 6
10000309300 | €19 | 35 | 150N0MIR00 | C13 | 0 | 13000048100 | CF | 3
BN0SES00 | €3 | 2 | 130N0MIGBN0 | C1 | 16 | 1300000428200 | CI7 | M
BN003E300 | €7 | 35 | 150N0MIGBM0 | 13 | 16 | 13000042300 | CF | 12
BN003E500 | €19 | 47 | 130000M16400 | Ci1 | 1 130000429300 | €19 | 40
B003ES00 | €3 | 42 | 13000M16A00 | 3 | 1 BB | 3 | M
BN003ES00 | €7 | 42 | 13000MI6700 | C11 | 14 | 13000042800 | 7 | 9
BO003ES00 | €3 | 16 | 130N0MIGZ00 | C13 | 14 | 13000042500 | 3 | 1
BN003B600 | €19 | 17 | 130N0MIGR00 | C11 | 15 | 130000430000 | CF | B
B003B600 | €23 | 10 | 130N0MIGRN0 | C13 | 15 | 130000430100 | C1F | 25
BN00E600 | €7 | 10 | 130N0M19700 | ©9 | 6 | 13000043@00 | C17 | 39
BN00S1300 | €19 | 36 | 130N0MA00 | OF | 32 | 130000M3B00 | 7 | 2
BN0S300 | €3 | 36 | 130N0MARM0 | CF | 17 | 130000430700 | C19 | 8
BN0S300 | €7 | 36 | 130N0MAZM0 | CF | M | 130000430700 | 3 | 8
1B0003IE5-00 | €30 | 1 BO00MAE00 | €30 | 9 13000370 | 7 | 9
B00S3900 | 9 | 15 | 130N0MAB0 | G0 | 3 130000M30600 | €19 | 4
1B000033BA-00 | €17 | 38 | 15000211400 | ©9 | 47 | 13000043800 | €3 | 51
BN00339100 | €7 | 32 | 130000212400 | ©9 | 30 | 130000430800 | CF | S0
130000340600 | 5 3 BOOA1300 | 9 | 31 | 1300M3B-00 | 19 | 19
1BN00S724-00 | 7 6 130000421400 | 9 6 13000043000 | €3 | 20
B00S7700 | €11 | 27 | 1300M21500 | €9 | 0 | 13000043900 | CF | W
BN00S7700 | €13 | 7 | 130000M21600 | CF | 31 | 130000431000 | CF | 6
BN00S75100 | 9 | 7 | 13000M1940 | CF | 0 | 130000431100 | B | 6
B00SAD00 | €11 | 9 | 130000024000 | 30 | 2 1300031200 | €19 | 6
BN00SAN00 | €13 | 2B | 15000M241400 | C30 | 7 | 130000M31300 | €4 | 19
B00S78300 | €17 | 26 | 13000M24500 | C30 | 13 | 13000M313-00 | €15 | 19
BN00S79700 | 17 | 7 BO00AM4700 | 31 | 7 130000M314-00 | €4 | 2
B00SBR00 | €11 | 2B | 130000M2490 | 31 | 9 130000M314-00 | €15 | A
B0000SBR00 | €13 | 29 | 130000M251400 | 31 | 12 | 130000431500 | €4 | 9
1300000380600 | €9 | 25 | 13000M25500 | 7 | 35 | 130000431500 | €15 | 2
1B0000SB0700 | €9 | 48 | 13000025600 | €9 | 10 | 130000431600 | €M | 5
130000396500 | €31 | 10 | 130000M25800 | CI7 | 34 | 130000431600 | €15 | 5

13000004526-15-15




INDEX

Part¥ Page | Refi Part¥ Page | Refd Part¥ Page | Refd
BOM3I700 | €4 | 12 | 130000435200 | C33 | 19 | 130000M3%200 | C5 | &
B00M3I700 | €15 | 21 | 130000435300 | €33 | 23 | 130000M3B00 | 1 | &
B00M3IB00 | €14 | 10 | 1300000435400 | 33 | 8 BOOMARDD | S | 12
BI00M31900 | €4 | 16 | 130000435500 | €33 | 21 | 130000MAB00 | G4 | 14
B00M31900 | €15 | 3 | 1300000435600 | 33 | 4 1B000MAB-00 | S5 6
BOMA00 | €4 | 11 | 130000435700 | €33 | 18 | 130000MAM00 | A 7
BOM3100 | €4 | 14 | 130000043800 | 38 | 7 1300004100 | CS5 7
BOM3100 | €15 | 14 | 130000435900 | C33 | 10 | 130000MA0500 | G4 | 12
BNMIZ0 | G4 | 2 | 1300000436000 | 3B | 2 BMAGI | 5 | 13
BOM3Z00 | €15 | 12 | 130000436100 | 33 | 11 | 130000440600 | A | 13
BOM3B00 | €4 | 15 | 130000043200 | 33 | 25 | 130000440600 | €5 8
BOM3B00 | €15 | 15 | 130000436300 | 33 | 27 | 130000MAF00 | OA 8
B0M340 | 4 | 1 BO00M3ES00 | €33 | B | 130N0MAZ0 | S 9
B000M32500 | 4 | 3 10000436600 | €33 | 15 | 13000MABG0 | A 2
BOM3600 | C4 | 7 1000036700 | €33 | 9 | 13000MABM0 | S 2
1B000M3600 | €15 | 9 BOOM3EE00 | €33 | 12 | 150N0MAB0 | A | 1
1B000M3700 | €4 | 8 1BO00M3EH00 | €33 | 16 | 150N0MAB0 | S | 1
B0OM3Z00 | C15 | 10 | 130000437000 | 383 | 9 130000041000 | A 9
BOM3B00 | C4 | 13 | 130000437100 | C33 | 20 | 130000441000 | 5 | 10
BOM3B00 | C15 | 16 | 1300000437200 | €33 | 24 | 130000441100 | ©A 1
B00M3900 | G4 | 21 | 130000043700 | C1 | 11 | 130000441100 | €5 1
B0OM32900 | €15 | 13 | 130000437700 | 5 | 11 | 13000041200 | G4 | 10
1B000M330-0 | €4 | 6 BOOM3Z00 | €9 | 16 | 1300400 | S | 14
1300033000 | €15 | 8 BO0OMSZEON0 | €1 | 35 | 150N0MA1400 | S | 16
B00M33100 | €4 | 17 | 130000437800 | 5 | 34 | 130000441500 | 5 | 15
10000332400 | €4 | 18 | 130000437800 | 9 | 38 | 1300000441600 | A | 18
B00M33200 | €15 | 17 | 130000437900 | C1 | 38 | 130000441600 | €5 | 18
B000M3B00 | €4 | A BOOM3A00 | €25 | 36 | 150N0MA70 | A | 17
1B000M3BM0 | €15 | 6 BOOMA3A00 | €9 | 4 | 130N0MAF0 | S | 17
BI00M3A00 | C4 | 20 | 130000438000 | 9 | 42 | 1BONOMARN0 | G | 13
1300033400 | €15 | 20 | 130000438100 | 5 | 41 | 1300000443100 | 32 | 18
1B000M33600 | €15 | 2 BONOM3R 00 | €1 | 42 | 130N0M432400 | 2 | 1
100033700 | C15 | 24 | 130000438300 | 5 | M | 130000443300 | 32 | 6
1300033800 | €15 | 1 BO0OM3BA00 | €1 | 45 | 130N0M4A0 | 2 | 17
1300000433900 | €15 | 3 130000438500 | €19 | 25 | 13000043500 | 32 | 9
10000434000 | €15 | 11 | 130000438500 | 3 | 25 | 130000443600 | 32 | 5
B00M3100 | €15 | 18 | 130000438500 | CF | 24 | 1300000443700 | 2 | 12
BM320 | €15 | 7 130000438600 | €19 | 20 | 130000443800 | <32 | 3
BOMM300 | €38 | 17 | 130000438600 | 3 | 12 | 130000443900 | 32 | 16
B00M3M00 | €33 | 14 | 130000438600 | CF | 12 | 1300000440000 | 32 | 1
B0MM50 | €38 | 3 130000438700 | €7 | 1 1B000AMI00 | €32 | 19
B0OMM600 | €38 | 13 | 130000438800 | <3 | 1 B0 00 | €2 | 1
BDMM70 | €8 | 6 130000438900 | €19 | 1 B3 00 | €32 | 2
BIOOMMB00 | €38 | 2 | 130000435000 | 9 | M | 130000M4800 | 32 | 15
13000390 | €38 | 5 130000439100 | €1 | 40 | 130N0MMS00 | 32 | 8
1300003500 | €38 | 1 130000439100 | €25 | 3B | 150N0MMG00 | 2 | 1
130000435100 | €33 | 26 | 1300000435100 | 9 | 41 | 13000044700 | C32 | 13

13000004526-15-15




INDEX

Ref ¥

14
14

14

41

L)

Part¥

DONNM27-0 | O

DONMEAS-n | &1

ONNME2A9-0 | O35

DONNM2A9-0 | &9

DONOMEHN | 1

DONNMEHN | G5

ONMEHN | &9

130N 53100 L )

130N 53100 25

130N 53100 9

DOMNME2-0 | 1

ONNM32-0 | O35

ONONM32-0 | &9

ONME-0 | 1

LONMSE-0 | O35

DONME-0 | &9

DONNME-0 | 1

ONONME-0 | O35

ONME-0 | 9

DONME-0 | &1

ONNM37-0 | O35

ONNM37-0 | &9

DOMNNMEE-N | 1

ONNMSEE-0 | 5

LONMEE-n | &9

DONOME9-0 | 1

DONNM39-0 | O35

DONONM39-0 | &9

DONOMHN | 1

DONMEHND | G5

DONOMEMEHN | &9

ONOM>2-n | 1

DONNM2- | O35

DM | &9

DOMNOME-N | &1

DONNME-0 | OG5

DONME-0 | &9

DONOM>4-0 | 1

DM | G5

DM | 9

DONOMS-N | 1

ONMS-0 | O35

130N 54500 9
13N SE1-00

Ref ¥

M
)
pal
i3
32
30
34

1
1

1
47

41

3B
3B
32
s
48
48
52
4
33

16
18
18
i3
33
45

12
2B
27

30

31

14

a
2

L |
2

Part¥

DOOMAB-N | 9

LOMNM4AE-IN | 1

LONMAE-I0 | 35

ONOMARS-0 | &9

ONOMAE-IN | 1

ONMAE-I0 | O35

LONM4E-I0 | 9

ONOMAR-N | 1

ONONMAR-N | O35

M- | 19

DM | OGS

DM | o

M- | 19

DM | 45

DM | O

DONOMAE-n | C19

DONMAs-m | 48

M- | O

M- | 19

DM | OS5

DONOMaas-m | O

DONMAS-n | 19

DM | OS5

DM | O

M- | 19

DONMAS-mm | 48

DOMASZ-mn | O

M- | 19

DM | 45

M- | O

1M SN

ONM-2-n | O

ONM-2-0 | 38

Ref ¥

Fi
4

m
15
2

il
B
n

34
35
34
32
i3
3B
B
)
2R

13
n
n

)
30
pa
M
M
B

3
2
B
2

14
15

9
9

17
n

3
3

3

Part¥

DINNME-N | 32

NS | 032

NS0 | 019

-0 | 5

-0 | O

AN | C19

NN | 8

L0 | O

DAE-0 | C19

DR | 5

LNNASE-n | O

DA | O19

DAL | O35

DAL | O

NN | C19

LN | 45

s | O

DNs61-0 | C19

N6 | 5

N6 | O

DNgAHNm | 019

DN | OS5

DN | O

-0 | 19

DN | 45

LA | O

DA | C19

DA | OG5

DA | O

LNE/7-n | 019

N7 | 48

D7 | O

AN | 19

DA | OS5

LA | O

DA | 19

DA | OS5

VAN | O




INDEX

Part¥ Page | Refi Part¥ Page | Refd Part¥ Page | Refd
B00MSS300 | €3 | 50 | 1300007800 | A 6 BOARDS | 1 | X
B00MSS300 | €7 | 40 | 130000472900 | A 3 BOARONS | €5 | 18
100055500 | €19 | 46 | 130000473000 | A | 16 BIARODS | 9 | 29
BI0OMSSS00 | €3 | 49 | 1BIMBLN | A | 15 BOARONE0 | 1 | 30
B00MSSS00 | €7 | 51 | 1B0000MASO0 | OF | a1 BOARODE0 | 5 | 29
BIOOMSS700 | €3 | 24 | 130000047200 | ci1 | 7 BOARODE0 | 9 | 25
BIOOMSSB00 | €3 | 7 | 1300007200 | 3 | 7 BRGNS | 1 | 13
B0OMSH-00 | €3 | 1B | 13000077300 | Ci1 | 1 BOAROENSE | 9 | 37
1B000MS6100 | C1 7 BB | €13 | 1D BOAROEDN | C19 | 31
B0MS610 | 2 9 1300077400 | €11 | 9 BIAREN | B3 | 32
BOME00 | O | &2 | 1B0000M7A0 | a3 | 1 BOAROEN | 7 | 31
13000600 | A BOOMZS00 | 1 | 1 BOARORDN | 3 | 25
BOMER0 | O | 5 | 13000047500 | 3 | 9 BRI | 7 | 13
B0MEB00 | 1 B0 | €11 | 6 BOARORA | 1 | 24
1BN0MEM-00 | 2 BINOMFFE00 | €13 | 6 BOARORDA | 5 | 25
10000600 | 9 7 BO00M79100 | €1 | 1D BOAROMA | 9 | X
BIOOMGIBN0 | O | 45 | 13000047100 | G5 | 10 BOAROEA | 9 | S0
BOMORZ00 | €19 | 14 | 1300008100 | &9 | 15 BOARORE | 17 | 19
BMOR0 | 3 | 7 1B0000MEIS00 | €17 | &2 BOAROR32 | 1 | 28
BMOR0 | 7 | 7 1B0000MES100 | €17 | 45 BOARORE2 | 5 | 19
130000466100 | C1 4 BOOMEADD | €11 | 12 BOAROEE2 | 9 | A
1B000MEE10 | 2 ) 1B000MEALOD | €11 | 2D BOAROBM0 | C19 | 30
BOMEE | 7 | 13 | 13000048200 | 7 | 19 BOARORM0 | B | 31
BODMEAN0 | €7 | 5 | 130000487500 | €7 | 54 BOAROEA0 | 7 | 30
1B000MEES00 | <7 3 1B0000MEES 00 | €7 | 31 BOAROEM | C11 | 18
1300006600 | C7 4 130000MEBA-00 | €7 | 52 BOAROEM | C13 | 18
B00MEE/00 | €7 | 41 | 1300000492900 | €33 | 30 BOAR0A | C11 | 35
BOMEEBN | 7 | 34 | 1B30000MB10 | 3 | 17 BRI | C13 | 25
BOMEE0 | 7 | 17 | 13000049800 | C7 9 BRI | 19 | X
BOMEA0 | 7 | 46 | 130000495000 | 3 | 19 BOARWA | 1| 3
B0OMEII00 | €7 | 5 | 13000049800 | 3 | A BOARIWA | B | X
BOMER200 | 7 | 18 | 1300024400 | G1 | 2 BOARWDA | 5 | 3
B0MEB0 | 7 5 1B000M24500 | €31 | 1 BOARWA | 7 | %
BOMEAM | 7 | P | 1B3000M1S00 | G1 | M BOARWA | 9 | 1
1B000M6500 | 7 2 BIARMLE | O 5 BOAR-IE | C3 4
B00MET70 | 7 | M8 BOAROENE | 9 | 38 BRI | o7 | X
BOMEBM | 7 | @ BRI | 1 | 31 BOARWE2 | 1| 2
BMERM | 7 | B BOARNA | 5 | 24 BOARW2 | 5 | 2
130000046100 | 7 8 BRI | 9 | % BRI | 9 | 17
B0MER 0 | 7 | A BRI | 7 | o BRI | C3 5
1B000MEGE3 00 | 7 1 BOARKES | 19 | 7 BRI | 1 | %
BDMEES | 7 | 1 BIRNKES | 3 | 16 BRI | 5 | A
B000MERE0 | 7 | S8 BRI | 7 | 1 BRI | 9 | 45
B0ME0 | 7 | 37 BIARKN | 1 | 4 BOARI0S2 | 1 | 39
BOMEI | 7 | 5 BIARNA | 1 | 35 BOAR-M052 | €5 | 45
BOMBEN | 7 | A BRI | 5 | 33 BOARINS2 | 9 | 36
1B0M770 | A | 19 BOARODA | 9 | 28 BOAR-N72 | C19 | 5




INDEX

Part# Page | Refi Part# Page | Refi Part# Page | Refi
BRI | B | 5 BEFRMIN | 7 | % BOBOE | 3 | A
BRI | 7 | 5 BOF2M012 | €19 | 15 13073000008 | 5 | 28
BOAR0B0 | €1 | 5 BEFRMR | B | 7 BOB0E | 7 | A
BOAR-0B0 | €5 | 5 BEFRMIRZ | 7 | 16 BOB000008 | 9 | 32
BOAR-I0B0 | 9 | 8 BEFRMRZ | 9 | 19 BOBOO0E | 3 | %%
BIARIE | O | 12 BOIR06 | 7 | 15 13073000008 | €30 | 5
BIAR-IAE | @ 6 BEFRMR | 7 | 16 BOB000010 | C19 | 4
BOAR-1A36 | O 8 BRI | 7 | 16 BOB00W | o1 | 37
BRI | Q@ | 1 BIFROD6E | O 4 BOBO0W | 3 | 4
BOAR-1AM | 1 | 48 BIR0D6 | S ) BOB00W | 5 | 35
BOAR-1AM | 5 | 48 BRI | €7 | 55 BOBO0W | 7 | 4
BRI | 9 | 13 BEFREN | 7 | 14 1B0B000010 | 9 | 39
BOARINSG | 1 | 43 BERON | 1 | 3 1303000010 | C3 2
BOARINSK | €5 | 4% BRI | 9 9 BOBONE2 | | 1
BOARINK | 9 | 9 BOIRO0R | o1 | 17 BOBONE2 | 17 | A
BOARIAN6 | C17 | 43 BEFRR | 13 | 17 BOBSLINER | @ | 12
BOARIN®G | 9 | 13 BOEFRN | o1 | 13 BB | 1 | 12
BIARINGE | 7 | M BEFRA | 13 | 13 BOBON12 | 5 | 43
BOAR-1GM0 | 7 | 38 BERA | 7 | 9 BOBON12 | 9 | 19
BOARISE | €19 | A B0 | 0 | 4 1303000016 | C19 | 45
BIARIDS | 3 | 4 B8 | O 1 BOBONGE | 3 | %
BOARIDS | 7 | 53 BOR-IRE | Q 1 BOBNGE | 7 | 52
B0 | G | » BO25000 | 9 | 33 BOBILOOM | O | 12
BOABDGE | C17 | 4 BO72500008 | C11 | 2 BOBI00M | C11l | 8
13060010 | C19 | 48 BO72500008 | C13 | 2 BOBI00M | C13 | 8
BN | 3 | 43 BO250010 | 1 | 13 3031000 | €19 | 51
B0 | 7 | 43 BO50010 | 5 | 12 BOBILONM | B | 53
B0 | G | 15 BO250010 | 9 | 1 BOBILOM | 7 | &
BOAFM2 | o1 | 2 BO725004 | €1 | 18 BOBILOM | 9 | A
BOARMIR | 13 | 2 BO5004 | 5 | 16 BOBIL0G | 9 | 39
BOABORRA | G | A BO5004 | 9 | 7 BOBILONG | 7 | 57
BOAB0R24 | €0 | 14 BO72900010 | C11 | 24 BOBILONG | 7 | &
BOAGM2 | C11 | 4 BO7290010 | C13 | 24 B0B100006 | C17 | 33
BIAGMI2 | C13 | 4 BOIF90012 | 9 | 35 303100006 | €0 | 10
BB | 9 | 32 BOI7900M | 7 | 45 303100006 | C31 | 8
130905016 | 9 8 BOI9006 | 7 | A BOBIL0008 | €7 | 36
BOABN6E | 7 | 43 BOBONG | 7 | A BOBI00008 | €17 | 8
BB | 7 | % 1307300006 | C17 | 18 BOBI00E | 9 | M
BB | 7 | 6l BOB006 | 1 | 19 BO3200006 | 7 | 35
BOASOR06 | 9 | A BOB0006 | 5 | X 13073200006 | €11 | 5
BIBRZ | 7 | S0 BOB000006 | 9 | 31 BO3200006 | C13 | 5
BOAB0RIA | 7 | 2 BOB006 | C31 | 6 B07320006 | C17 | 37
BOAS1A9%6 | C17 | 24 13073000006 | A 5 BOE3200006 | 9 | 12
BO7120008 | C7 | 25 13073000006 | €5 5 BOBADNG | 31 | 5
BEFRM0 | 7 | 30 B30B000008 | €17 | 10 BOBADE | 9 | 36
BOIFRM0 | 19 | S0 BOB000008 | €19 | 2 BOBANOW | 1 | 4
1B-7RM00 | 3 | 52 13073000008 | €1 | 20 13073400010 | €5 | 4




INDEX

Parti Parti Page | Refl Part Page | Refl
13-0735-00INM
13-0735-00INM
13-0735- 00N
13-0735- 0006
13-0735- 0006
13-0735- 0006
13-0735- 0006
13-0735- 0006
13-0735- 00008
13-0735- 00008
13-0735- 00008
13-0735- 00008
13-0735- 00008
13-0735-0001D
13-0735-0001D
13-0735-00010
13-0735-00014
13-0736-00016
13-0737-040M0
13-0739- 12040
13-0739- 040
13-0739- 12040
13-0740-D0B0R
13-0740-M2 10
13-0740-M2 10
13-0740-M210
13-0755-MD16
13-0755-MD16
13-0755-MD16

38|8[e|B|8|a|8[8|aja|aj2|8 (2|2 (8|8 3|8 (2|8 8|8 3|28 |8 B|§
8o | [ | | [ e [ [ | 2 e[ |t | | [ |

13000004526-15-15




INDEX

Part # Page | Ref# Part # Page | Ref# Part # Page | Ref#

13070906012 c7 62 13000003969-00 C32 20 13000004256-00 C9 10
13000001239-00 c7 49 13000004031-00 C17 15 13000004258-00 C17 34
13000001668-00 c7 33 13000004046-00 c11 21 13000004259-00 C19 37
13000002316-00 c7 27 13000004046-00 C13 21 13000004259-00 C23 37
13000002374-00 C5 19 13000004046-00 C14 23 13000004259-00 C27 37
13000002751-00 Cc7 28 13000004047-00 C15 25 13000004261-00 C19 26
13000002996-00 C3 9 13000004047-00 C17 1 13000004261-00 C23 26
13000002997-00 C3 12 13000004048-00 C17 30 13000004261-00 C27 25
13000003029-00 C11 3 13000004048-00 C33 31 13000004262-00 C9 11
13000003029-00 C13 3 13000004049-00 C17 29 13000004263-00 Cc9 17
13000003034-00 C11 26 13000004151-00 C9 29 13000004264-00 C9 18
13000003034-00 C13 26 13000004152-00 C9 49 13000004265-00 Cc7 22
13000003061-00 C9 16 13000004156-00 C9 51 13000004274-00 C30 6
13000003087-00 Cc21 8 13000004157-00 C9 28 13000004275-00 C30 8
13000003087-00 C25 8 13000004158-00 C9 21 13000004276-00 C30 15
13000003087-00 C29 4 13000004159-00 C9 43 13000004277-00 C30 11
13000003093-00 C19 35 13000004160-00 C9 24 13000004279-00 C17 5

13000003093-00 C23 22 13000004161-00 C13 12 13000004280-00 C17 6
13000003093-00 C27 35 13000004162-00 C13 20 13000004281-00 C17 3
13000003095-00 C19 47 13000004163-00 Cl1 16 13000004282-00 C17 14
13000003095-00 C23 42 13000004163-00 C13 16 13000004283-00 C17 12

13000003095-00 C27 42 13000004164-00 Cl11 1 13000004293-00 C19 40
13000003095-00 C3 16 13000004164-00 C13 1 13000004293-00 C23 44
13000003096-00 C19 17 13000004167-00 Cl1 14 13000004293-00 C27 49
13000003096-00 C23 10 13000004167-00 C13 14 13000004295-00 C3 10

13000003096-00 C27 10 13000004168-00 C11 15 13000004300-00 C17 23
13000003113-00 C19 36 13000004168-00 C13 15 13000004301-00 C17 25

13000003113-00 C23 36 13000004197-00 C9 26 13000004302-00 C17 39
13000003113-00 C27 36 13000004200-00 C17 32 13000004303-00 C17 22
13000003185-00 C30 1 13000004202-00 C17 17 13000004307-00 C19 8
13000003239-00 C9 15 13000004207-00 C17 44 13000004307-00 C23 8
13000003384-00 C17 38 13000004208-00 C30 9 13000004307-00 C27 9
13000003391-00 Cc7 32 13000004209-00 C30 3 13000004308-00 C19 49
13000003406-00 C5 3 13000004211-00 C9 47 13000004308-00 C23 51
13000003724-00 Cc7 6 13000004212-00 C9 30 13000004308-00 C27 50
13000003727-00 C11 27 13000004213-00 C9 31 13000004309-00 C19 19
13000003727-00 C13 27 13000004214-00 C9 6 13000004309-00 C23 20
13000003751-00 C9 27 13000004215-00 C9 20 13000004309-00 C27 20
13000003760-00 Cl1 29 13000004216-00 C17 31 13000004310-00 C27 6
13000003760-00 C13 28 13000004219-00 C17 20 13000004311-00 C23 6
13000003783-00 C17 26 13000004240-00 C30 2 13000004312-00 C19 6
13000003797-00 C17 7 13000004241-00 C30 7 13000004313-00 Ci4 19
13000003802-00 C11 28 13000004245-00 C30 13 13000004313-00 C15 19
13000003802-00 C13 29 13000004247-00 C31 7 13000004314-00 Cl4 2
13000003806-00 C9 25 13000004249-00 C31 9 13000004314-00 C15 4

13000003807-00 C9 48 13000004251-00 C31 12 13000004315-00 Cl4 9




INDEX

Part # Page | Ref# Part # Page | Ref# Part # Page | Ref#
13000004316-00 C14 5 13000004350-00 C33 1 13000004391-00 C25 38
13000004316-00 C15 5 13000004351-00 C33 26 13000004391-00 C29 41

13000004317-00 Cl4 12 13000004352-00 C33 19 13000004392-00 C25 47
13000004317-00 C15 21 13000004353-00 C33 23 13000004393-00 C21 47

13000004318-00 Cl4 10 13000004354-00 C33 8 13000004402-00 C5 12
13000004319-00 Cl4 16 13000004355-00 C33 21 13000004403-00 C4 14
13000004319-00 C15 23 13000004356-00 C33 4 13000004403-00 C5 6
13000004320-00 Cl4 11 13000004357-00 C33 18 13000004404-00 C4 7
13000004321-00 Cl4 14 13000004358-00 C33 7 13000004404-00 C5 7
13000004321-00 C15 14 13000004359-00 C33 10 13000004405-00 C4 12
13000004322-00 Cl4 22 13000004360-00 C33 2 13000004405-00 C5 13
13000004322-00 C15 12 13000004361-00 C33 11 13000004406-00 C4 13
13000004323-00 Cl4 15 13000004362-00 C33 25 13000004406-00 C5 8
13000004323-00 C15 15 13000004363-00 C33 27 13000004407-00 C4 8
13000004324-00 Cl4 1 13000004365-00 C33 28 13000004407-00 C5 9
13000004325-00 Cl4 3 13000004366-00 C33 15 13000004408-00 C4 2
13000004326-00 Cl4 7 13000004367-00 C33 29 13000004408-00 C5 2
13000004326-00 C15 9 13000004368-00 C33 12 13000004409-00 C4 11
13000004327-00 Cl4 8 13000004369-00 C33 16 13000004409-00 C5 11
13000004327-00 C15 10 13000004370-00 C33 9 13000004410-00 C4 9
13000004328-00 Ci4 13 13000004371-00 C33 20 13000004410-00 C5 10
13000004328-00 C15 16 13000004372-00 C33 24 13000004411-00 C4 1
13000004329-00 Cl4 21 13000004377-00 C21 11 13000004411-00 C5
13000004329-00 C15 13 13000004377-00 C25 11 13000004412-00 C4 10
13000004330-00 Cl4 6 13000004377-00 C29 16 13000004412-00 C5 14
13000004330-00 C15 8 13000004378-00 C21 35 13000004414-00 C5 16
13000004331-00 Cl4 17 13000004378-00 C25 34 13000004415-00 C5 15
13000004332-00 Ci4 18 13000004378-00 C29 38 13000004416-00 C4 18
13000004332-00 C15 17 13000004379-00 C21 38 13000004416-00 C5 18
13000004333-00 Cl4 4 13000004379-00 C25 36 13000004417-00 C4 17
13000004333-00 C15 6 13000004379-00 C29 40 13000004417-00 C5 17
13000004334-00 Cl4 20 13000004380-00 C29 42 13000004428-00 C3 13
13000004334-00 C15 20 13000004381-00 C25 41 13000004431-00 C32 18
13000004336-00 C15 2 13000004382-00 C21 42 13000004432-00 C32 10
13000004337-00 C15 24 13000004383-00 C25 44 13000004433-00 C32 6
13000004338-00 C15 1 13000004384-00 C21 45 13000004434-00 C32 17
13000004339-00 C15 3 13000004385-00 C19 25 13000004435-00 C32 9

13000004340-00 C15 11 13000004385-00 C23 25 13000004436-00 C32 5
13000004341-00 C15 18 13000004385-00 C27 24 13000004437-00 C32 12

13000004342-00 C15 7 13000004386-00 C19 20 13000004438-00 C32 3
13000004343-00 C33 17 13000004386-00 C23 12 13000004439-00 C32 16
13000004344-00 C33 14 13000004386-00 C27 12 13000004440-00 C32 1
13000004345-00 C33 3 13000004387-00 C27 1 13000004441-00 C32 19
13000004346-00 C33 13 13000004388-00 C23 1 13000004442-00 C32 11
13000004347-00 C33 6 13000004389-00 C19 1 13000004443-00 C32 2
13000004348-00 C33 22 13000004390-00 C29 44 13000004444-00 C32 15
13000004349-00 C33 5 13000004391-00 C21 40 13000004445-00 C32 8

D2

13000004526-15-16




INDEX

Part # Page | Ref# Part # Page | Ref# Part # Page | Ref#
13000004446-00 C32 14 13000004484-00 C21 22 13000004527-00 C27 19
13000004447-00 C32 13 13000004484-00 C25 22 13000004528-00 C9 22
13000004448-00 C32 7 13000004484-00 C29 24 13000004529-00 Cc21 26
13000004449-00 C32 4 13000004485-00 C21 29 13000004529-00 C25 26
13000004455-00 C19 10 13000004485-00 C25 21 13000004529-00 C29 30
13000004455-00 C23 15 13000004485-00 C29 33 13000004530-00 C21 21
13000004455-00 C27 2 13000004486-00 Cc21 32 13000004530-00 C25 20
13000004456-00 C19 23 13000004486-00 C25 30 13000004530-00 C29 23
13000004456-00 C23 23 13000004486-00 C29 34 13000004531-00 C21 23
13000004456-00 Cc27 22 13000004489-00 c21 1 13000004531-00 C25 23
13000004457-00 Cc3 11 13000004489-00 C25 1 13000004531-00 C29 22
13000004458-00 C19 34 13000004490-00 C19 42 13000004532-00 Cc21 34
13000004458-00 C23 35 13000004490-00 C23 47 13000004532-00 C25 32
13000004458-00 C27 34 13000004490-00 C27 41 13000004532-00 C29 21
13000004459-00 C19 32 13000004492-00 C19 38 13000004535-00 C21 16
13000004459-00 C23 33 13000004492-00 C23 38 13000004535-00 C25 14
13000004459-00 Cc27 38 13000004492-00 C27 32 13000004535-00 C29 14
13000004460-00 C19 28 13000004493-00 C19 44 13000004536-00 C21 36
13000004460-00 C23 29 13000004493-00 C23 48 13000004536-00 C25 42
13000004460-00 C27 28 13000004493-00 C27 48 13000004536-00 C29 37
13000004461-00 C19 13 13000004495-00 C19 52 13000004537-00 Cc21 17
13000004461-00 C23 11 13000004495-00 C23 40 13000004537-00 C25 17
13000004461-00 C27 11 13000004495-00 C27 39 13000004537-00 C29 18
13000004463-00 C1 9 13000004496-00 C19 16 13000004538-00 Cc21 14
13000004463-00 C2 11 13000004496-00 C23 18 13000004538-00 C25 9
13000004464-00 C1 5 13000004496-00 C27 18 13000004538-00 C29 6
13000004464-00 C2 5 13000004497-00 C19 33 13000004539-00 C21 9
13000004470-00 C19 29 13000004497-00 C23 39 13000004539-00 C25 6
13000004470-00 C23 30 13000004497-00 C27 45 13000004539-00 C29 5
13000004470-00 C27 29 13000004499-00 C19 12 13000004540-00 C21 7
13000004471-00 C19 24 13000004499-00 C23 28 13000004540-00 C25 7
13000004471-00 C23 24 13000004499-00 C27 27 13000004540-00 C29 3
13000004471-00 C27 23 13000004502-00 C1 6 13000004542-00 Cc21 6
13000004475-00 C19 3 13000004502-00 C2 7 13000004542-00 C25 15
13000004475-00 C23 2 13000004503-00 Cc3 23 13000004542-00 C29 2
13000004475-00 C27 8 13000004504-00 C3 1 13000004543-00 C21 15
13000004477-00 C19 2 13000004505-00 Cc3 3 13000004543-00 C25 13
13000004477-00 C23 14 13000004506-00 C1 3 13000004543-00 C29 11
13000004477-00 C27 15 13000004506-00 C2 3 13000004544-00 C21 44
13000004478-00 C19 9 13000004507-00 C1 2 13000004544-00 C25 37
13000004478-00 C23 9 13000004507-00 C2 2 13000004544-00 C29 43
13000004478-00 C27 17 13000004509-00 Cc3 8 13000004545-00 Cc21 41
13000004479-00 C19 11 13000004510-00 C3 7 13000004545-00 C25 39
13000004479-00 C23 3 13000004524-00 Cc3 6 13000004545-00 C29 12
13000004479-00 C27 3 13000004525-00 Cc3 14 13000004551-00 C9 23
13000004483-00 C1 11 13000004527-00 C19 18 13000004552-00 C9 46
13000004483-00 C2 8 13000004527-00 C23 19 13000004553-00 C19 53

D3




INDEX

Part # Page | Ref# Part # Page | Ref# Part # Page | Ref#
13000004553-00 C23 50 13000004728-00 Cca 6 13-0702-06056 c21 27
13000004553-00 C27 40 13000004729-00 o] 3 13-0702-06056 C25 18
13000004555-00 C19 46 13000004730-00 C4 16 13-0702-06056 C29 29
13000004555-00 C23 49 13000004731-00 o] 15 13-0702-06080 C21 30
13000004555-00 C27 51 13000004765-00 C17 41 13-0702-06080 C25 29
13000004557-00 Cc3 24 13000004772-00 C11 7 13-0702-06080 C29 25
13000004558-00 Cc3 27 13000004772-00 C13 7 13-0702-06096 C31 13
13000004559-00 Cc3 18 13000004773-00 C11 10 13-0702-08016 C9 37
13000004561-00 C1 7 13000004773-00 C13 10 13-0702-08020 C19 31
13000004561-00 C2 9 13000004774-00 C11 9 13-0702-08020 C23 32
13000004600-00 Cc9 42 13000004774-00 C13 11 13-0702-08020 C27 31
13000004601-00 Cc9 4 13000004775-00 Cc11 11 13-0702-08020 C3 25
13000004602-00 C9 52 13000004775-00 C13 9 13-0702-08024 C17 13
13000004603-00 Cc9 1 13000004776-00 Cc11 6 13-0702-08024 Cc21 24
13000004604-00 Cc9 2 13000004776-00 C13 6 13-0702-08024 C25 25
13000004606-00 C9 7 13000004791-00 C21 10 13-0702-08024 C29 27
13000004618-00 Cc9 45 13000004791-00 C25 10 13-0702-08024 C9 50
13000004642-00 C19 14 13000004791-00 C29 15 13-0702-08028 C17 19
13000004642-00 C23 7 13000004815-00 C17 42 13-0702-08032 C21 28
13000004642-00 C27 7 13000004851-00 C17 45 13-0702-08032 C25 19
13000004661-00 C1 4 13000004870-00 C11 12 13-0702-08032 C29 20
13000004661-00 C2 4 13000004871-00 C11 20 13-0702-08040 C19 30
13000004663-00 Cc7 13 13000004872-00 Cc7 19 13-0702-08040 C23 31
13000004664-00 C7 56 13000004875-00 Cc7 54 13-0702-08040 C27 30
13000004665-00 C7 3 13000004883-00 Cc7 31 13-0702-08044 C11 18
13000004666-00 Cc7 4 13000004884-00 Cc7 52 13-0702-08044 C13 18
13000004667-00 C7 41 13000004929-00 C33 30 13-0702-10024 Cl11 25
13000004668-00 C7 34 13000004931-00 Cc3 17 13-0702-10024 C13 25
13000004669-00 Cc7 17 13000004948-00 Cc7 9 13-0702-10024 C19 27
13000004670-00 C7 46 13000004990-00 C3 19 13-0702-10024 C21 3
13000004671-00 Cc7 59 13000004998-00 Cc3 21 13-0702-10024 C23 27
13000004672-00 Cc7 18 13000042244-00 C31 2 13-0702-10024 C25 3
13000004673-00 C7 5 13000042245-00 C31 1 13-0702-10024 C27 26
13000004674-00 C7 29 13000043115-00 C31 14 13-0702-10024 C29 1
13000004675-00 C7 2 13-0702-04012 C9 5 13-0702-10028 C3 4
13000004677-00 C7 48 13-0702-06008 Cc9 38 13-0702-10032 C17 27
13000004678-00 Cc7 60 13-0702-06014 C21 31 13-0702-10032 Cc21 2
13000004679-00 C7 23 13-0702-06014 C25 24 13-0702-10032 C25 2
13000004681-00 C7 8 13-0702-06014 C29 26 13-0702-10032 C29 17
13000004682-00 Cc7 24 13-0702-06014 Cc7 42 13-0702-10036 C3 5
13000004683-00 C7 1 13-0702-06016 C19 7 13-0702-10044 C21 46
13000004685-00 Cc7 11 13-0702-06016 C23 16 13-0702-10044 C25 40
13000004686-00 Cc7 58 13-0702-06016 C27 14 13-0702-10044 C29 45
13000004690-00 C7 37 13-0702-06020 C31 4 13-0702-10052 C21 39
13000004691-00 C7 53 13-0702-06024 Cc21 25 13-0702-10052 C25 45
13000004696-00 Cc7 21 13-0702-06024 C25 33 13-0702-10052 C29 36
13000004727-00 C4 19 13-0702-06024 C29 28 13-0702-10072 C19 5




INDEX

Part # Page | Ref# Part # Page | Ref# Part # Page | Ref#
13-0702-10072 Cc23 5 13-0712-04010 Cc27 46 13-0730-00008 C23 21
13-0702-10072 Cc27 5 13-0712-04012 C19 15 13-0730-00008 C25 28
13-0702-10080 Cc21 5 13-0712-04012 Cc23 17 13-0730-00008 Cc27 21
13-0702-10080 C25 5 13-0712-04012 Cc27 16 13-0730-00008 C29 32
13-0702-10080 C29 8 13-0712-04012 (6°] 19 13-0730-00008 C3 26
13-0702-12028 C1l 12 13-0712-05016 c7 15 13-0730-00008 C30 5
13-0702-12028 C2 6 13-0712-06012 Cc7 16 13-0730-00010 C19 4
13-0702-12036 C1l 8 13-0712-06016 Cc17 16 13-0730-00010 Cc21 37
13-0702-12036 C2 10 13-0712-06016 ca 4 13-0730-00010 C23 4
13-0702-12044 Cc21 48 13-0712-06016 C5 4 13-0730-00010 C25 35
13-0702-12044 C25 48 13-0712-06016 Cc7 55 13-0730-00010 Cc27 4
13-0702-12044 C29 13 13-0712-06020 Cc7 14 13-0730-00010 C29 39
13-0702-12056 C21 43 13-0712-06020 C31 3 13-0730-00010 C3 2
13-0702-12056 C25 46 13-0712-06020 C9 9 13-0730-00012 C1 10
13-0702-12056 C29 9 13-0712-08012 Cl1 17 13-0730-00012 C17 40
13-0702-12096 C17 43 13-0712-08012 C13 17 13-0730-00012 C2 12
13-0702-12136 C9 13 13-0712-08020 Cl1 13 13-0730-00012 Cc21 12
13-0702-12176 Cc7 a4 13-0712-08020 C13 13 13-0730-00012 C25 43
13-0702-16040 Cc7 38 13-0712-08020 C17 9 13-0730-00012 C29 19
13-0702-16056 C19 41 13-0712-08020 C30 4 13-0730-00016 C19 45
13-0702-16056 C23 41 13-0712-10028 C1 1 13-0730-00016 C23 46
13-0702-16056 C27 53 13-0712-10028 C2 1 13-0730-00016 Cc27 52
13-0703-00008 C3 22 13-0725-00004 C9 33 13-0731-00004 Cc7 12
13-0703-06016 C17 4 13-0725-00008 Cl1 22 13-0731-00004 Cl1 8
13-0706-04010 C19 48 13-0725-00008 C13 22 13-0731-00004 C13 8
13-0706-04010 C23 43 13-0725-00010 C21 13 13-0731-00004 C19 51
13-0706-04010 Cc27 43 13-0725-00010 C25 12 13-0731-00004 C23 53
13-0706-04010 C3 15 13-0725-00010 C29 10 13-0731-00004 Cc27 47
13-0707-04012 Cl1 2 13-0725-00014 C21 18 13-0731-00004 C9 34
13-0707-04012 C13 2 13-0725-00014 C25 16 13-0731-00005 C9 39
13-0708-08024 C3 20 13-0725-00014 C29 7 13-0731-00005 Cc7 57
13-0708-08024 C30 14 13-0729-00010 Cl1 24 13-0731-00006 Cc7 a7
13-0709-04012 Cl1 4 13-0729-00010 C13 24 13-0731-00006 C17 33
13-0709-04012 C13 4 13-0729-00012 C9 35 13-0731-00006 C30 10
13-0709-05012 (6] 32 13-0729-00014 Cc7 45 13-0731-00006 C31 8
13-0709-05016 C9 8 13-0729-00016 Cc7 40 13-0731-00008 Cc7 36
13-0709-05016 Cc7 43 13-0730-00006 Cc7 20 13-0731-00008 C17 8
13-0709-06016 Cc7 26 13-0730-00006 C17 18 13-0731-00008 C9 a4
13-0709-06032 Cc7 61 13-0730-00006 Cc21 19 13-0732-00006 Cc7 35
13-0709-08016 (6] 40 13-0730-00006 C25 27 13-0732-00006 Cl1 5
13-0709-08072 Cc7 50 13-0730-00006 C29 31 13-0732-00006 C13 5
13-0709-08176 C17 21 13-0730-00006 C31 6 13-0732-00006 C17 37
13-0709-12096 C17 24 13-0730-00006 C4 5 13-0732-00006 C9 12
13-0712-04008 Cc7 25 13-0730-00006 C5 5 13-0734-00006 C31 5
13-0712-04010 Cc7 30 13-0730-00008 C17 10 13-0734-00008 C9 36
13-0712-04010 C19 50 13-0730-00008 C19 21 13-0734-00010 C21 4
13-0712-04010 C23 52 13-0730-00008 C21 20 13-0734-00010 C25 4




INDEX

Part # Page | Ref# Part # Page | Ref# Part # Page | Ref#
13-0735-00004 C19 43
13-0735-00004 C23 45
13-0735-00004 Cc27 44
13-0735-00006 C17 36
13-0735-00006 c21 33
13-0735-00006 C25 31
13-0735-00006 C29 35
13-0735-00006 C31 11
13-0735-00008 c7 51
13-0735-00008 C17 11
13-0735-00008 C19 22
13-0735-00008 C23 13
13-0735-00008 Cc27 13
13-0735-00010 Cl11 23
13-0735-00010 C13 23
13-0735-00010 C17 28

13-0735-00014 C9 14
13-0736-00016 Cc7 39
13-0737-04040 C9 41
13-0739-02040 C7 10

13-0739-02040 C17 2
13-0739-02040 C30 12
13-0740-00808 Cc7 7
13-0740-01210 C11 19
13-0740-01210 C13 19
13-0740-01210 C9 3
13-0755-04016 C19 39
13-0755-04016 C23 34
13-0755-04016 Cc27 33

13000004526-15-16




Limited Warranty Statement

1. Meridian Manufacturing Inc warrants each new Meridian Manufacturing Inc product (the "Goods")
to be free from defects in material and workmanship under normal use and service for a period of
two (2) years or ninety (90) days in the case of commercial use, from the shipment date from the
Meridian dealer (FCA).

2. Meridian warrants replacement parts and components either manufactured or sold by, will be free
from defects in materials or workmanship under normal use and service for thirty (30) days from
the shipment date from the Meridian dealer (FCA), or the remainder of the original warranty period
on the Goods, whichever is longer.

3. This warranty does not apply to:

a) to any merchandise or components thereof, which in the sole and unfettered opinion of Meridian,
have been subject to misuse, unauthorized modifications, alteration, accident, negligence, product
abuse or lack of required maintenance.

b) if repairs have been made with parts or by persons other than those parts or persons approved by
Meridian.

c) to parts and accessories not manufactured by Meridian including, but not limited to, engines,
batteries, tires, belts, PTO shafts or other trade accessories. Such parts shall be covered by the
warranty given by the actual manufacturer, if any.

d) to failure of parts; or failure of parts to perform due to wear under normal or excessive service
conditions; or to failure due to use by the Purchaser for purposes other than originally intended at
time of manufacture, including without limitation using the Goods for mixing fertilizer, etc.; or used
in excess of the built specifications.

e) to Goods used in areas exposed to corrosive or aggresive conditions including, but not limited to,
salt water from either inside or outside the Goods.

f) to failures or defects arising out of damage during shipment or during storage.

g) to materials replaced or repaired under this warranty, except to the extent of the remainder of the
applicable warranty.

4. The obligation of Meridian under this warranty shall not arise unless Meridian is notified and this
warranty is presented together with a written statement specifying the claim or defect within thirty
(30) days after the failure is first detected or made known to the Purchaser and within: (i) two
(2) years, or ninety (90) days in the case of commercial use; or (ii) thirty (30) days in the case of
replacement parts and components manufactured by Meridian; from the shipment date from the
Meridian dealer (FCA). Meridian in its sole and unfettered discretion shall determine if the claim is
valid and whether correction of the defect or failure shall be made by repair or replacement of the
materials.

5. Title to any replaced materials Meridian wishes to have pass to it, shall pass to Meridian.
6. The obligation of Meridian hereunder extends only to the original Purchaser or Buyer to whom the

Goods were initially sold. This warranty shall not be subject to any assignment or transfer without
the written consent of Meridian.

7. The purchaser acknowledges that it has made its own independent decision to approve the use of
the Goods and also the specific fabrication and construction procedures utilized to complete the
Goods, and has satisfied itself as to the suitability of these products for its use.




WARRANTY

8. This warranty is subject to the following limitations, provisions and conditions:

a) Meridian shall have no liability hereunder for any claims, including field re-work.

b) Meridian shall not be liable for any incidental loss or damage, however caused, including, without

limitation, normal wear and tear.

c) Meridian makes no express or implied warranties of any nature whatsoever except for such
express warranties as set out herein. The warranty provided herein is in lieu of and excludes all
other warranties, guarantees or conditions pertaining to the Goods, written or oral, statutory,
express or implied, (except the warranty as to title) including any warranty as to the merchantability
or fitness for any particular purpose. Meridian expressly disclaims all other representations,
conditions or warranties, expressed or implied, statutory or otherwise and any representations,
warranties or conditions that may arise from a course of dealing or usage of trade. The warranty
provided herein shall constitute Meridian's sole obligation and liability and the Purchaser's sole
remedy for breach of warranty. No other warranty has been made by any employee, agent, or
representative of Meridian and any statements contained in any other printed material of Meridian
is expressly excluded herefrom. Meridian shall not be responsible for any warranty offered by the
Purchaser to its customers with respect to the Goods and the Purchaser shall indemnify Meridian
with respect to same if any of those customers makes a claim against Meridian relating to any
such warranty.

d) Subject to Meridian's obligations contained in paragraphs 1 and 2 herein, none of Meridian, its
officers, directors, servants or agents shall be liable, or responsible for any loss or damage
(including strict liability and liability for loss or damage due to items which the manufacturing
processes are designed to identify) whether such loss or damage is caused by negligence in
any manner whatsoever (including gross negligence, error, misrepresentation, misstatement,
imprudence, lack of skill or lack of judgement).

9. The sole financial obligation of Meridian under this warranty shall be limited to the repair or
replacement of the Goods as originally supplied and in no event shall they exceed the original cost
of the Goods supplied.

10. Meridian shall not have any obligation under any warranty herein until all accounts have been
paid in full by the Purchaser.

11. The construction and interpretation of this Warranty shall be governed by the laws of the Province
of Saskatchewan.

Warranty Claim Procedure

1. Purchaser must register the Goods with Meridian.

2. Purchaser must contact the dealer where the unit was purchased from upon discovery of any
defects.

3. A completed warranty claim form must be submitted by the dealer to Meridian's warranty
representative for review and any subsequent course of action.

4. Warranty repair work will only be performed by Meridian or an approved representative of
Meridian. No warranty work completed prior to approval by Meridian will be honored.
Failure to follow procedure may affect any or all of this warranty.

5. Claims will be adjudicated at the sole discretion of Meridian and in accordance with the terms
and conditions of the limited warranty.

13000004273-12-01




PSS S——S—S—S—S—NNSS—N—S_—S_

MERIDIAN MANUFACTURING INC.

With over 65 years of experience,
Meridian is your storage and handling expert.

“./ ) LIS :I

K,}‘l. Y. | - v @ | 2 A\ N\
Vsl e ) B e |t L <y ] J LN N 1

AGRICULTURAL ~ INDUSTRIAL OIL & GAS

Cambridge Office Camrose Office Lethbridge Office

605 Sheldon Drive 4232 - 38 St. 3125 - 24 Ave. N.
Cambridge, ON N1T 2K1 Camrose, AB T4V 4B2 Lethbridge, AB T1H 5G2
PH: 519.620.6004 PH: 780.672.4516 PH: 403.320.7070

TF: 855.346.3712 TF: 800.830.2467 TF: 800.661.1436

FX: 519.620.6041 FX: 780.672.4759 FX: 408.320.7579

Regina Office Storm Lake Office Winkler Office
PO Box 1996 2902 Expansion Blvd. Box 760, 275 Hespler Ave.
Regina, SK S4P 3E1 Storm Lake, IA 50588 Winkler, MB R6W 4A8

PH: 306.545.4044 PH: 712.732.1780 d
TF: 800.667.5904 TF: 800.437.2334 1'??82(?;636255772858; M ERlDlAN
FX: 306.545.4216 FX:712.732.1028 . et

FX: 204.325.5556
www.meridianmfg.com

© 2013 Meridian Manufacturing Inc. Registered Trademarks Used Under License. Printed In Canada (10/13)




